6060000600600

Montage- und Betriebsanleitung

Navod k montazi a provozu

ANHANGEKUPPLUNGEN

Montage- og driftsvejledning
Instrucciones de montaje y de servicio
Notice de montage et d’utilisation
Asennus- ja kayttéohjeet

Installation and Operating Instructions
Odnyieg TOTTOUETNONG KAl AgITOupyiag
Istruzioni di montaggio e per l'uso
Monterings- og bruksanvisning
Montage- en gebruikshandleiding
Monterings- och bruksanvisning

Instrukcja montazu i eksploatacji

306 235691 101 - 13/03 Lancia Lybra
1



Lieferumfang der
Anhédngevorrichtung

@ Objem dodani tazného zafizeni

Anhangertrekkets
leveringsomfang

G Volumen de suministro del enganche

Piéces comprises dans la fourniture
de I'attelage

@ Vetokoukun toimituksen sisalto
@ Scope of delivery of towing hitch

MepiexOUEVO TOU TTAKETOU TG
o@aIpIKNG KEQAANG {eUENG e
oTAPIYUA

0 Dotazione del gancio di traino
o Leveringsomfang for tilhengerfestet
@ Leveringsomvang trekhaak

e Dragkrokens leveransspecifikation

Zakres dostawy haka
holowniczego

1 1x

2 1x

3 1x :: 9

S ——

4] 1 ‘ d

5 2X i

6| 2x _

71 1x o) 44

8| 2 og_— 795

9 1x !‘
0| 2x g—== M12x90 (10.9)
i x g M12x85 (10.9)
2] x g2 M12x40 (10.9)
3| x o= M10x110 (8.8)
4l 1x o= M8x40 (10.9)
15| 5 g M8x35 (8.8)
16 2x 10,5x30x3
17 | 7x 13x24x2,5
18| 9x 8,4x24x2
19 1x 0] 6,6x14x1,5
20 4x M12 (10)
20 x @ M10 (10)
2| 5x ® M8 (8)
23 1x ® M6
24 1x
25 1x
26 1x
27 1x




@ Instrukcja obstugi

Zalecenia: + Odkrecanie wzglednie dokrecanie nakretki zamykajgcej odbywa sie bez narzedzi

pomocniczych (recznie).

nakretki zamykajace;.

Dostarczony klucz stuzy tylko - jezeli zajdzie taka potrzeba - lekkiego poluzowania

+ Uktad mechaniczny nalezy regularnie konserwowac

+ Aby zagwarantowa¢ prawidtowe funkcjonowanie czesci ruchomych rury mocujgcej
w dtuzszym okresie czasu drgzek kulowy w trakcie jazdy bez przyczepy powinien
by¢ zdemontowany a otwor zaslepiony korkiem.

+ Jezeli kula ogranicza widocznos$¢ urzedowej tablicy rejestracyjnej wzglednie dziatanie
instalacji o$wietleniowych, to w czasie jazdy bez przyczepy nalezy jg demontowac.

Dragzek kulowy powinien by¢ zawsze nasmarowany
Drgzek kulowy nalezy zawsze (nawet jesli jest zdemontowany) wozi¢ ze soba.

+ Tabliczke informacyjng nalezy naklei¢ w widocznym miejscu wewngtrz bagaznika
wzglednie w miejscu zainstalowania haka holowniczego.

Naznaczenie (czerwony pierscien)

Sprezyna ramieniowa

Nakretka zamykajgca z pierécieniem
dociskowym o przekroju stozkowym

Pierscien oporowy

Mocowanie Sprezyna ramieniowa

Otwor zabezpieczajgcy
dla przepuszczenia
sprezyny ramieniowej

Rura mocujgca

aznaczenie
(czerwony pierscien)
Drgzek kulowy

50

Montaz i demontaz drazka
kulowego

Demontaz drazka kulowego

1.

2.

rw

Wyciggna¢ sprezyne ramieniowg z otworu
zabezpieczajgcego.

Zwolni¢ nakretke zamykajacg poprzez obracanie w
”lewa” strong az do zetknigcia z pierscieniem
oporowym.

Wyciggna¢ drazek kulowy.

Wecisng¢ korek za$lepiajgcy i zacisng¢ poprzez
obracanie nakretki za$lepiajgcej w ”prawg” strone.

Montaz drazka kulowego

1)

N

w

Zwolni¢ nakretke zamykajacg poprzez obracanie w
”lewa” strone az do zetknigcia z pierscieniem
oporowym i wyciagng¢ korek zaslepiajacy.

Wsung¢ drgzek kulowy do rury mocujgcej do oporu.
Naznaczenie w postaci czerwonego pierscienia
nie moze wystawac z rury.

Zakreci¢ nakretkg zamykajgcg poprzez obracanie
w ”prawg” strone.

Nakretke zamykajaca nalezy wkrecic¢ tak daleko aby
mozna byto bez problemu wsung¢ sprgzyne
ramieniowa do otworu zabezpieczajgcego
znajdujgcego si¢ bezposrednio przed nakretka
zamykajaca i przesungg jg przez rure mocujacy i
drazek kulowy (patrz szkic).

Tylko w takim ustawieniu zapewnione jest przepisowe
zablokowanie drazka kulowego a tym samym
mozliwo$¢ jego uzytkowania.

Jesli nie mozna przetkng¢ sprezyny ramieniowej w
catosci przez otwor zabezpieczajgcy to oznacza to,
ze drgzek kulowy nie zostat przepisowo zablokowany
iw zwiazku z niebezpieczenstwem wypadku nie moze
by¢ pod zadnym pozorem uzywany.

W celu stwierdzenia przyczyny i usunigcia
ewentualnych usterek nalezy zwr6ci¢ sie do
odpowiedniego warsztatu specjalistycznego.

60660 60600600

Lieferbare Ersatzteilumfange Anhdangevorrichtung
Dodatelné nahradni dily tazného zafrizeni

Reservedele, der kan leveres til anhangertrakket
Volumen de piezas de repuesto suministrables del enganche
Pieces de rechange disponibles pour I’attelage
Vetokoukun toimitettavissa olevat varaosat

Available spare parts for towing hitch

KardAoyog TV S10UECTHWY AVTOAAQKTIKMV TG O@AIPIKAG KEQAANRG {EUENG pE
oTAPIYpA

Pezzi di ricambio disponibili per il gancio di traino
Reservedeler for tilhengerfestet som kan leveres
Leverbare reserve-onderdelen t.b.v. trekhaak
Dragkrokens reservdelsspecifikationer

Zakres dostarczanych czesci zamiennych haka holowniczego

906 234 650 001
3,5-24

906 235 601 001
2,10, 17, 20, 24, 27

903 011 630 108
25

903 062 622 102
26



ﬁ—8,4x24x2

M8x35

8,4x24x2

Instrukcja montazu: @

1.) Zdemontowac tylny zderzak. Wyjg¢ koto zapasowe.
Podnies¢/wymontowa¢ pokrywy podtogowe bagaznika po prawej i lewej stronie obok
wgtebienia na koto zapasowe nad podtuznicami.
Zdjg¢/wymontowaC koncowy ttumik uktadu wydechowego i zdemontowa¢ blache
cieptochronng.
~ Wymontowa¢ ze spodu po prawej stonie podtuznicy wspornik zaczepu holowniczego (nie
bedzie wiecej potrzebny). Podczas ewentualnego poézniejszego demontazu haka
holowniczego nalezy ponownie zamontowa¢ wspornik.
2.) Wtozy¢ wzmocnienie 4 po lewej stronie do bagaznika/wgtebienia na koto zapasowe. Zwroci¢
uwage na odpowiednie przyleganie krawedzi "x™ i "y" do tylnej blachy i przenies¢/zaznaczy¢
otwory "a", "b", "¢" na podtodze bagaznika w zakresie podtuznicy oraz otwory "d”, "e"
na lewej scianie wgtebienia kota zapasowego.
Usunag¢ wzmocnienie 4, nastepnie przewierci¢ karoserie w punktach "a™ (otwor o Srednicy
22 mm) oraz "b", "¢" (otwory o $rednicy 9 mm) jak i "d", "e" (otwory o $rednicy 13mm).
Z wywierconych otworow usung¢ rgbki.
3.) Wstawi¢ rure dystansowg 8 w punkcie "a" do podtuznicy oraz wtozy¢é wzmocnienie 4 do
. bagaznika, umiesci¢ ptytke 6 pod podtuznicg i przykreci¢ jg luzno przy pomocy wkretu z
= tbem stozkowym ptaskim M10x110, podktadki 10,5x30x3 oraz nakretki M10.
Umiesci¢ naktadki 5 od dotu na karoserii, przykreci¢ je luzno w punkcie "b™ przy pomocy
Srub M8x35, podktadek 8,4x24x2 i nakretek M8 oraz w punkcie "¢" przy pomocy wkretu
z tbem stozkowym ptaskim M8x40, podktadki 8,4x24x2 i nakretki M8.
. 4.) Korpus 1 umiesci¢ pod pojazdem i przykreci¢ luzno w punkcie "e™ przy pomocy $ruby
\ © M12x40, podktadek 13x24x2,5 oraz nakretki M12, a w punkcie "f" przy pomocy $rub M8x35,
S=== podktadek 8,4x24x2 oraz nakretek M8.
% Wsuna¢ rure dystansowg 7 w punkcie "d” miedzy korpus 1 oraz wgtebienie na koto

=
'T% zapasowe i przykreci¢ jg luzno przy pomocy $ruby M12x85, podktadek 13x24x2,5 oraz

M8x35
8,4x24x2

6,6x14x1,5

M6

T
=
[
10\

/

13x24x2,5 _M12

MSXSSJ

M10x110
8,4x24x2—»

\%;FA

10,5x30x3
M10

S nakretki M12.

g 5.) Przenies¢/zaznaczy¢ miejsce na otwor w punkcie "g” na podtodze bagaznika i wywierci¢
otwor o $rednicy 22 mm. Nastgpnie usung¢ rabki. Wstawi¢ teraz rure dystansowg 8 do
podtuznicy, natozy¢ ptytke 6 i przykrecic jg luzno przy pomocy wkretu z tbem stozkowym
ptaskim M10x110, podktadki 10,5x30x3 oraz nakretki M10.

6.) Wsung¢ rure ustalajgcg 2 miedzy blachy w punktach "j”, "h™ i luzno przykreci¢ za pomocg,

Srub M12x90, podktadek 12,5x24x2,5 oraz nakretek M12.

13x24x2,5

% ) 3 7.) Ustawi¢ hak holowniczy i dokreci¢ wszystkie sruby i nakretki.

3 é“?‘§ N £ Moment dokrecenia: w punktach "b"”, "¢", "f" dla M8 = 20 Nm

e X ' - g =] w punktach "a”, "g” dla M10 = 57 Nm
s Tg2 w punktach "e", "d", "j", "h" dla M12 = 95 Nm

8.) Montaz instalacji elektrycznej. Poprowadzi¢ wigzke przewodoéw gniazdka, ale nie montowac
samego gniazdka.

9.) Wycia¢ blache chronigcg przed gorgcem wedtug szkicu Z i przymontowa¢ do pojazdu.
Zawiesi¢ koncowy ttumik.
Wycig¢ zderzak w dolnej srodkowej czesci uzywajac szablonu. Linia YO odpowiada $rodkowi
pojazdu. Przytozy¢ szablon z zewnatrz. Teraz nalezy zamontowac¢ zderzak na pojezdzie i
poprowadzi¢ przy tym wigzke przewodow gniazdka poprzez wyciecie. Przykreci¢ uchwycenie
9 w punkcie "k™ do korpusu 1 uzywajgc $ruby M8x35, podktadek 8,4x24x2 oraz nakretek
M8. Przykreci¢ zderzak w punkcie "I".
Odluzowac¢ ztgcze w punkcie "h™ i przykreci¢ przy jego uzyciu gniazdko 3.
Moment dokrecenia: w punkcie "h" dla M12 = 95 Nm
Montaz gniazdka instalacji elektrycznej.
Zamocowa¢ wyktadziny podtogowe bagaznika i zatadowa¢ koto zapasowe.

Zmiany zastrzezone.

49



Haki Holownicze ve: wyposazenia elektrycznego
Producent: WESTFALIA-AUTOMOTIVE GmbH & Co. KG

Nr zamowieniowy firmy Westfalia: 306 235

Numer zezwolenia wedtug wytycznych 94/20/EG: e13 00-1305
Klasa: A50-X Typ: 306 235
Dane techniczne: maksymalna wartos¢ D: 8,4 kN
maksymalne obcigzenie podparciowe: 75 kg
Zakres stosowania: Producent samochodu: Lancia
Model: Lybra
Oznaczenie typu: 83977777

Zalecenia ogdlne:

Informacjami miarodajnymi odnoénie jazdy sg dane podawane przez producenta
samochodu wzglednie obcigzenie przyczepowe i obcigzenie podparciowe, przy czym
wartosci parametréw haka holowniczego nie mogg, zosta¢ przekroczone.

Wz6r do obliczania wartosci D:

Obcigzenie przyczepowe [kg] x ciezar catkowity samochodu [kg] = 9,81
Obcigzenie przyczepowe [kg] + ciezar catkowity samochodu [kg] =~ 1000

=D [kN]

Hak holowniczy stuzy do holowania przyczep wyposazonych w pociggowe sprzegta kulowe
oraz do eksploatacji z przyczepami ciezarowymi, ktore sg dopuszczone do zamontowania
sprzegta kulowego. Zakazane jest stosowanie innego rodzaju sprzegiet. Jazda musi by¢
dostosowana do warunkow drogowych. W czasie holowania przyczepy zmieniajg sie
parametry jazdy samochodu. Nalezy przestrzega¢ zalecen zawartych w instrukcji
eksploatacji samochodu, dostarczonej przez producenta.

Podane przez producenta pojazdu punkty mocowania, ktére posiadajg seryjne dopuszczenie, sg,
zachowane.

Nalezy przestrzega¢ narodowych wytycznych dotyczgcych potwierdzenia zamontowan.
Niniejszg instrukcje montazu i eksploatacji nalezy dotaczy¢ do dokumentéw samochodu.

Zalecenia dotyczace montazu:

Hak holowniczy jest elementem wptywajgcym na bezpieczenstwo jazdy i moze zostac
zainstalowany wytgcznie przez personel wyspecjalizowany.

Niedopuszczalne jest wprowadzanie jakichkolwiek zmian w konstrukcji haka holowniczego.
Prowadzi to do wygasnigcia dopuszczenia do stosowania.

W przypadku obecno$ci masy izolacyjnej wzglednie ostony podwozia w miejscu
przylegania haka holowniczego nalezy jg usung¢. Nieostonigte miejsca karoserii jak rowniez
wywiercone otwory nalezy pomalowac farbg antykorozyjng.

Zalecenia dotyczace eksploatacii:

Wszystkie sruby mocujgce haka holowniczego nalezy dokreci¢ po przejechaniu ok. 1000 km z
przyczepa.

Kule sprzegta nalezy utrzymywac w czystosci i smarowac. W przypadku stosowania
urzgdzen stabilizacyjnych, jak np. system “SSK” firmy Westfalia, kula sprzegta nie moze by¢
nasmarowana. Nalezy stosowa¢ zalecenia zawarte w odnosnych instrukcjach eksploatacji.
Jezeli w dowolnym miejscu $rednica kuli sprzegta bedzie wynosita 49,0 mm lub mniej hak
holowniczy nie moze by¢ uzywany ze wzgledow bezpieczenstwa jazdy.

Po zamontowaniu haka holowniczego waga pustego samochodu zwigksza sie o 19,5 kg.

48

Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.

Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.

Volny prostor ve smyslu Prilohy VII, obr. 30 Smérnice ¢. 94/20/EG musi byt zaru€en.

Debe garantizarse el espacio libre, conforme al anexo VI, figura 30 de la directiva comunitaria CE/94/20.
La zone de dégagement doit étre garantie conformément a I'annexe VII, illustration 30 de la directive 94/
20/CE.

Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EG must be guaranteed.

MNpétrel va e€ao@aAileTal o eEAeUBEPOG XWPOG CUPPWVA pe To TTapapTnua VI, eikdva 30 Tng Odnyiag 94/
20/EOK.

Biztositani kell a 94/20/EK iranyelv szerinti, VII. szamu fliggelék 30. dbraban jelolt szabad teret.

Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.
Frirommet etter tillegg VII, avbilding 30 i direktiv 94/20/EEC skal overholdes.

De tussenruimte conform supplement VI, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden
genomen.

Garantir a zona livre, conforme Anexo VII, grafico 30 da Norma 94/20/CE.

Nalezy zagwarantowac przestrzen swobodng wedtug zatacznika VII, ilustracja 30 wytycznej 94/20/EG .
Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

Zagotoviti zratnost po priklopu VII, slika 30, smernice 94/20/EG .

Volny priestor v zmysle Prilohy VII, obr. 30 Smernice &. 94/20/EG musi byt’ zaru¢eny.

94/20/EG Yonetmeligi, Ek VI, Resim 30'da belirtilen serbest alan birakilmahdir.

/77

3
0 o N
o 3 S
o @2 o )
3 33 g 2 ¢
ﬂ‘) Za w2 > c
N o o .¢ O = s ©
< © = B > o} 2
T B _ >8 8¢5 o X o
A = 5 & =71 s B N
L J23c £0T 2293 N
w, 039 x X o O 03X >
max. 100 935890 oHa <cox =
A Syeg<d 2048 colg ® ®
s - £E58958 Pe2xg8>L w93
= 1 S2e-S5,06E6298._REE
= in. 65 =8 E0oEgoRNEZES L ENOD
c $5E088c880828 5 2E%
1 ¢ 2LESDPFTCa8SL8FE TINED
A Yy E5088g ooy OECOLETS
. . BgceoEetEifvscozst
° O>nulcelfspoga=8agsod2
& AT~ N OﬁaDE.EO.OmEFBE(—GQDQ%
n Ee e S ES5SEESoLCENESE R
= & EEsSS3EFEFGS8s 50 NELEE
& < § 3828232820280 NE8E S E
£ /(* o'aﬂ‘%’utnc;tgwﬁ‘emgg_gg’g
S 53080 T
e H 88 Las5535ckEsSsas acscyo o
| M@ X 3§ Q5 g w32 9 © OT > X ¢
S =0 Q 0O EETTVOT S50 =
. gl NES252BRES¥oe >0 0%
) Al 28600 -8858=580cc &
ook 0>000T®>0maa>004a>aak
|-
'
o o f ' o'
' X N Zoe ', a0 aX
ooo0owWwLuLO®Oor_=z annwn
\:
'
*1& ey
o
)
“\B‘kv\
4 - _
\
Mg,
X R 40
max. 30°




Q An héngeVO rriChtU n g (Kupplungskugel mit Halterung)

ohne Elektrosatz
Hersteller: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia-Bestell - Nr.: 306 235
Genehmigungsnummer nach Richtlinie 94/20/EG: e13 00-1305
Klasse:A50-X Typ: 306 235
Technische Daten: maximaler D-Wert: 8,4 kN
maximale Stutzlast: 75 kg

Verwendungsbereich: Fahrzeughersteller: Lancia
Modell: Lybra
Typbezeichnung: 8397?77?77

Allgemeine Hinweise:
Furden Fahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhdngelast und Stutzlast
maRgebend, wobeidie Werte der Anhangevorrichtung nicht tiberschritten werden dirfen.

. . . Anhéngelast [kg] x Kfz. Gesamtgewicht [kg] = 9,81 _
Formel fr D-Wert-Ermittiung: 5 Jelast [kg] + Kfz. Gesamtgewicht [kg] < 1000  ° K]

Die Anhangevorrichtung dient zum Ziehen von Anhangern, welche mit Zugkugelkupplungen
ausgeristet sind und zum Betrieb von Lastentragern, welche firr die Montage auf der Kupplungs-
kugel zugelassen sind. Artfremde Benutzung ist verboten. Der Betrieb muR? den StralRen-
verhéltnissen angepaldt erfolgen. Beim Betrieb verandern sich die Fahreigenschaften des
Fahrzeuges. Die Betriebsanleitung des Fahrzeugherstellers ist zu beachten.

Die vom Fahrzeughersteller serienméRig genehmigten Befestigungspunkte sind eingehalten.
Nationale Richtlinien tiber die Anbauabnahmen sind zu beachten.
Diese Montage- und Betriebsanleitung ist den Kfz. - Papieren beizufiigen.

Montagehinweise:

Die Anhangevorrichtung ist ein Sicherheitsteil und darf nur von Fachpersonal montiert werden.
Jegliche Anderungen bzw. Umbauten an der Anhangevorrichtung sind verboten. Sie fihren zum
Erléschen der Betriebserlaubnis.

Isoliermasse bzw. Unterbodenschutz am Kfz. -falls vorhanden - im Bereich der Anlageflachen
der Anhéngevorrichtung entfernen. Blanke Karosseriestellen sowie Bohrungen mit Rostschutz-
farbe versiegeln.

Betriebshinweise:

Samtliche Befestigungsschrauben der Anhangevorrichtung nach ca. 1000 Anhanger-km mitden
vorgeschriebenen Anziehdrehmomenten nochmals nachziehen.

Die Kupplungskugel ist sauber zu halten und zu fetten. Werden jedoch Spurstabilisierungs-
einrichtungen, wie z.B. die Westfalia "SSK" benutzt, muf3 die Kupplungskugel fettfrei sein. Die
Hinweise in den jeweiligen Betriebsanleitungen beachten.

Sobald an einer beliebigen Stelle ein Kupplungskugel-Durchmesser von 49,0 mm oder kleiner
erreichtist, darf die Anhangevorrichtung aus Sicherheitsgriinden nicht mehrbenutzt werden.

Das Leergewicht des Fahrzeuges erhoht sich nach Montage der Anhdngevorrichtungum 19,5 kg.

Bruksanvisning

Anvisningar: + Lasmuttrarna skall lossas och dras at utan hjalpmedel (fér hand).
» Den medlevererade nyckeln ar endast till for att géra det lattare att lossa lasmuttern,

om sa behovs.

Det ar viktigt att man underhaller mekaniken regelbundet.
For att kunna garantera, att hallarrérets rérliga delar fungerar under lang tid, bér man

alltid demontera kulstangen och sétta férslutningspluggen pa plats, nar man koér utan

slap.

Inskrénker kulan pa nummerplatens synlighet resp belysnings-anordningarna, maste

kulan demonteras vid kérning utan slapvagn.

Satt alltid tillbaka kulstangen val infettad.
Man skall alltid ha med sig kulstangen i fordonet, &ven nar den ar demonterad.
Hanvisningsskylten skall klistras fast pa en val synlig plats pa bagagerummets insida

eller inom omradet dar slapvagnskopplingen ar monterad.

markering (réd)

sakringsfjader-

lasmutter med
konisk tryckring

anlaggningsbricka

sakringsfjader

>

allare

kalotter

markering (rod)

kulstang

forslutningsplugg

Demontering och montering

Demontering av kulstangen

1)
2)

3)
4)

Drag utsékringsfjadern urlasningshalet.
Lossa lasmuttern genom att vrida den at
"vanster" tillanslaget.

Drag utkulstangen.

Tryck in férslutningspluggen genom att vrida
den at"héger" till

Montering av kulstangen

1)

2)

3)

Lossa lasmuttern genom att vrida den ar
"vanster" till anslaget och tag ut férslutning-
pluggen.
Sattinkulstangentillanslagetihallarréret. Den
réda, ringformade markeringen far inte
langre synas.

Drag at lasmuttern genom att vrida den at
"héger".

Man maste harvid kunna skruva upp lasmuttern
sa pass mycket, att sékringsfjadern gar att
stickaigenom lasningshalet (alldeles framfér
lasmuttern) samt hallarréret och
kulstangen (se bilden).

Endastnardetta arkorrekt gjort, arkulstangen
lastenligt foreskrift och far darefter anvandas.

Om séakringsfijadern inte helt och hallet
kunnat stickas igenom lasningshalet, sa ar
kulstangen inte last enligt féreskrift och far pa
grund av olycksrisken painga villkoranvéandas.

For att faststdlla och atgarda en eventuell

skada, skall man uppsdka en lamplig
fackverstad.

47



1)

46

Monteringsanvisning:

Demontera den bakre stétfangaren. Tag ur reservhjulet.

Lyft upp/avlagsna bagageutrymmets golvbekladnader till vanster och héger bredvid reservhjuls-
gropen éver ramsidobalkarna.

Haka av/demontera avgassystemets bakre ljuddampare och demontera varmeskyddsplaten.
Demontera dragkrokskonsolen (utgar) fran den hdgra ramsidobalkens undersida. Om dragkroken
avlagsnas vid ett senare tillfalle maste denna konsol monteras pa fordonet igen.

Lagg forstarkningen 4 till vanster i bagageutrymmet/ reservhjulsgropen. Rikta kanterna "x" och "y"
langs bakplaten och markera/kérna borrhalen "a", "b", "c" pa bagageutrymmets golv vid
ramsidobalken samt borrhalen "d", "e" pa reservhjulsgropens vanstra sidovagg.

Avlagsna forstarkningen 4 och borra ett 222 mm hal i karosseriet vid "a" samt @9 hal vid "b", "c"
och 13 mm hal vid "d", "e". Avgrada sedan halen.

Sattin distanshylsan 8iramsidobalken vid "a" och lagg forstarkningen 4 i bagageutrymmet. Placera
plattan 6 under ramsidobalken och skruva fast den l6st med hjélp av skruven M10x110, brickan
10,5x30x3 och muttern M10.

Montera skenorna 5 pa karosseriplaten underifran; skruva ihop 16st vid "b" med skruvarna M8x35,
brickorna 8,4x24x2 och muttrarna M8 samt vid "c¢" med skruven M8x40, brickan 8,4x24x2 och
muttern M8.

For in grunddelen 1 under fordonet och skruva ihop 16st vid "e" med skruven M12x40, brickorna
13x24x2,5 och muttern M 12 samt vid "f" med skruvarna M8x35, skivorna 8,4x24x2 och muttrarna
M8.

Skjutin distanshylsan 7 mellan grunddelen 1 och reservhjulsgropen vid "'d" och skruvaihop I16st med
skruvarna M12x85, brickorna 13x24x2,5 och muttern M12.

Markera/kérna borrhalet pa bagageutrymmets golv vid "g", borra ett 22 mm hal och avgrada sedan
halet. Stall nu distanshylsan 8 i ramsidobalken, 1agg pa plattan 6 och skruva ihop I6st med skruven
M10x110, brickan 10,5x30x3 och muttern M10.

Skjutinfastréret 2 mellan platarnavid "j", "h" och skruvaihop l6st med skruvarna M12x90, brickorna
12,5x24x2,5 och muttrarna M12.

Ratta till dragkroken och drag at alla skruvar och muttrar.

Atdragningsmoment:  vid "b", "c¢", "f" forM8 = 20 Nm
vid "a", "g" forM10 = 57 Nm
vid "e", "d", "j", "h" forM12 = 95Nm

Montera elsystemet. Drag stickdosans ledningsstrang, men montera inte stickdosan.

Skar ut varmeskyddsplaten enligt skiss Z och montera den pa fordonet. Montera den bakre
ljuddédmparen.

Skar ut stétfangarens nedre, mellersta omrade enligt medféljande mall. Linjen YO motsvarar
fordonets mitt. Lagg pa mallen fran utsidan. Montera sedan stétfangaren pa fordonet och drag da
stickdosans ledningsstréang genom utskarningen. Skruva fast hallaren 9 med grunddelen 1 vid "k"
med skruvarna M8x35, brickorna 8,4x24x2 och muttrarna M8. Skruva fast stétfangaren vid "I".
Lossa fastet vid "h" och skruva ocksa fast stickdosehallaren 3 har.

Atdragningsmoment:  vid "h" formM12 = 95 Nm

Montera elsystemets stickdosa.

Fast bagageutrymmets golvbekladnad och lagg in reservhjulet.

Andringarférbehalls.

Montageanleitung:

1)

2)

3)

4)

5)

6.)

7)

8.)

9)

Hinteren StoRRfanger demontieren. Das Reserverad herausnehmen.

Kofferraumbodenabdeckungen links und rechts neben der Reserveradmulde Uber den
Langstragern anheben / demontieren.

Endschalldampfer der Abgasanlage aushangen / demontieren und das VWarmeschutzblech
demontieren.

Abschleppésenkonsole (entféllt) von der rechten Langstréagerunterseite demontieren. Bei
eventueller spaterer Demontage der Anh&agevorrichtung ist diese Konsole wieder an das Fahrzeug
zu montieren.

Die Verstarkung 4 links in den Kofferraum / Reserveradmulde legen. Dabei die Kanten "x" und "y"
an Heckblech zur Anlage bringen und die Bohrungen "a", "b", "c¢" auf den Kofferraumboden im
Bereich des Langstragers sowie die Bohrungen "d", "e" auf die linke Seitenwand der
Reserveradmulde Ubertragen / kérnen.

Die Verstarkung 4 entfernen und die Karosserie bei "a" @22 mm, bei "b", "c" g9 sowie bei "d", "e"
813 mm durchbohren und entgraten.

Das Distanzrohr 8 bei "a" in den Langstrager stellen und die Verstarkung 4 in den Kofferraum legen,
die Platte 6 unter den Langstrager bringen und mit der Senkschraube M10x110, der Scheibe
10,5x30x3 sowie der Mutter M10 lose anschrauben.

Die Laschen 5 von unten an die Karosserie bringen, bei "b™ mit den Schrauben M8x35, Scheiben
8,4x24x2 und Muttern M8 sowie bei "c" mit der Senkschraube M8x40, der Scheibe 8,4x24x2 und der
Mutter M8 lose anschrauben.

Das Grundteil 1 unter das Fahrzeug halten, bei "e" mit der Schraube M12x40, den Scheiben
13x24x2,5 sowie der Mutter M12 und bei "f"' mit den Schrauben M8x35, Scheiben 8,4x24x2 sowie
Muttern M8 lose anschrauben.

Bei "d" das Distanzrohr 7 zwischen das Grundteil 1 und die Reserveradmulde schieben und mit der
Schraube M12x85, den Scheiben 13x24x2,5 sowie der Mutter M12 lose anschrauben.

Die Bohrung bei "g" auf den Kofferraumboden tbertragen / kérnen und 22 mm bohren sowie
entgraten. Nun das Distanzrohr 8 in den Langstrager stellen, die Platte 6 drauflegen und mit der
Senkschraube M10x110, der Scheibe 10,5x30x3 sowie der Mutter M10 lose anschrauben.

Das Aufnahmerohr 2 zwischen die Bleche bei "j", "h" schieben und mit den Schrauben M12x90,
Scheiben 12,5x24x2,5 sowie Muttern M12 lose anschrauben.

Anhangevorrichtung ausrichten und alle Schrauben / Muttern anziehen.

Anzugsdrehmoment:  bei "b", "c", "f" fur M8 = 20 Nm
bei "a", "g" furM10 = 57 Nm
bei "e", "d", "j","h" furM12 = 95Nm

Die Elektroanlage montieren. Dabei den Steckdosenleitungsstrang verlegen, die Steckdose jedoch
nicht montieren

Das Hitzeschutzblech nach Skizze Z freischneiden und an das Fahrzeug montieren. Den
Endschalldampfer montieren.

Den StoRfanger im unteren mittleren Bereich anhand der beiliegenden Schablone ausschneiden.
Die Linie YO0 entspricht der Fahrzeugmitte. Die Schablone von Auen anlegen. Nun den StoRfanger
an das Fahrzeug montieren, dabei den Steckdosenleitungsstrang durch den Ausschnitt verlegen.
Den Halter 10 bei "k" an das Grundteil 1 mit der Schraube M8x35, den Scheiben 8,4x24x2 und der
Muttern M8 festschrauben. Bei "I" den StoRfanger festschrauben.

Die Verbindung bei "h" I6sen und den Steckdosenhalter 3 hier mit festschrauben.
Anzugsdrehmoment:  bei "h" furM12 = 95 Nm

Die Steckdose der Elektroanlage montieren.

Kofferraumbodenverkleidungen befestigen und das Reserverad verstauen.

Anderungen vorbehalten.



Q Bedienungsanweisung

Hinweis: <+ Das L&sen bzw. Festziehen der Verschlumutter erfolgt ohne Hilfswerkzeug (von Hand).

* Der mitgelieferte Schlissel dient nur - falls erforderlich - zum leichteren Lésen der
VerschluBmutter.

+ Auf regelmaRige Pflege der Mechanik ist zu achten.

» Umdie Funktion der beweglichen Teile des Aufnahmerohres auch auf Dauer zuverlassig zu
gewahrleisten, sollte bei Fahrten ohne Anhanger die Kugelstange stets demontiert und der
VerschluBstopfen eingesetzt werden.

* Wird durch die Kugel die Sichtbarkeit des amtlichen Kennzeichens bzw. der
Beleuchtungseinrichtung eingeschrénkt, muf} diese bei Fahrten ohne Anhanger demontiert
werden.

» Die Kugelstange stets gefettet einsetzen.

» Die Kugelstange ist (auch demontiert) standig mitzufihren.

» Das Hinweisschild an sichtbarer Stelle der Kofferrauminnenseite bzw. im Bereich der
Anhangevorrichtung aufkleben.

_ Demontage und Montage der Kugelstange
Markierung (rot)
Schenkelfeder

Demontage der Kugelstange

1.) Schenkelfeder aus der Sicherungsbohrung

herausziehen.

VerschluBmutter durch Drehen nach "Links"

bis zum Anschlagring |6sen.

Kugelstange herausziehen.

4.) VerschluBstopfen eindriicken und Verschluf3-
mutter durch Drehen nach "Rechts"
anziehen.

2.

N2

w
N

VerschluBmutter mit
konischem Druckring

Anschlagring Montage der Kugelstange

1.) VerschluBmutter durch Drehen nach "Links"
bis zum Anschlagring I6sen und VerschluB3-
stopfen herausziehen.

Kugelstange bis zum Anschlag in das Auf-
nahmerohr einsetzen, die rote ringformige
Markierung darf nun nicht mehr sichtbar sein.
3.) VerschluBmutter durch Drehen nach

"Rechts" anziehen.

Die VerschluBmutter muf sich hierbei soweit
Kugelstange aufschrauben lassen, daB sich die Schenkel-
Aufnahmerohr feder problemlos durch die Sicherungs-
bohrung (direkt vor der VerschluBmutter)
durch Aufnahmerohr und Kugelstange
VerschluRstopfen durchstecken laRt (siehe Skizze).

Schenkelfeder

N
N

Sicherungsbohrung | — Markierung (rot)

fur Schenkelfeder

Nur wenn dieses gewahrleistet ist, ist die
Kugelstange vorschriftsmaRig verriegelt und
darf sodann benutzt werden.

Sofern sich die Schenkelfeder nicht
vollstindig durch die Sicherungsbohrung
stecken laRt, ist die Kugelstange nicht
vorschriftsmaRig verriegelt und darf wegen der
damit verbundenen Unfallgefahr unter keinen
Umstanden benutzt werden.

Zur Feststellung und Behebung eines még-
lichen Schadens ist eine geeignete
Fachwerkstatt aufzusuchen.

D rag krO k utan El-sats e

Tillverkare: WESTFALIA-AUTOMOTIVE GmbH & Co.KG Westfalia best.-nr: 306 235

Tillstandsnummer enligt Riktlinje 94/20/EG: e13 00-1305
Klass: A50-X Typ: 306 235
Tekniska data: maximaltD-varde: 8,4 kN

maximaltstodlast: 75 kg

Anvidndningsomrade: Fordonstillverkare: Lancia
Modell: Lybra
Typbeteckning: 8397?27?77

Allméanna anvisningar:

Normgivande for kérningen &r tillverkarens uppgifter betraffande slapvagnslast och
stodlast, varvid vardena for dragkroken inte far 6verskridas.

Formel for faststallning av D-vardet:

sldpvagnslast [kg] x bilens totalvikt [kg] X 9,81 _ D kN
STApvagnsiast [kg] + bilens totalvikt [kg] X 1000 ~ D KNI

Dragkroken anvéands for att dra slapvagnar, vilka ar utrustade med dragkulskopplingar samt for
anvandning av lasthallare (exempelvis fastsattning av cykelstall), som ar tillatna fér montering pa
dragkroken. All annan anvandning ar férbjuden. Anvandningen maste anpassas till
vagférhallandena. Vid koérning med slap férandras bilens koregenskaper. Beakta
fordonstillverkarens bruksanvisning.

De av fordonstillverkaren tillatna standard-fastsattningspunkterna har féljts.
Nationella riktlinjer betraffande monteringen skall beaktas.
Denna monterings- och bruksanvisning skall bifogas till fordonshandlingarna.

Monteringsanvisningar:

Dragkroken &r en sdkerhetsdel och far endast monteras av fackpersonal.

Det ar forbjudet att géra andringar resp ombyggnader pa dragkroken. Detta leder till att
drifttillstandet dras in.

Tag bort isoleringsmassan resp underplatens skyddbeldggning (om sadan finns) fran
bilen i omradet kring dragkrokens anliggningsytor. Ytbehandla blanka karosseridelar samt
borrhalen med rostskyddsfarg.

Driftanvisningar:

Efterdrag dragkrokens samtliga fastsattningsskruvar annu en gang efter ca 1000 slapvagns-km
med de féreskrivna atdragningsmomenten.

Dragkroken skall hallas ren och fettas in. Anvander man sakerhetskoppling, exempelvis Westfa-
lia "SSK” maste kopplingskulan vara fri fran fett. Beakta anvisningarna i respektive
bruksanvisning.

Da kopplingskulans diameter pa nagot stalle ar 49.0 mm eller mindre, far dragkroken av
sakerhetsskal inte langre anvandas.

Bilens tomvikt 6kas med ca 19,5 kg efter monteringen av dragkroken.

45



@ Bedieningshandleiding

Opmerking: * De opsluitmoer dient zonder gebruik van hulpgereedschap (met de hand) te worden
losgedraaid en vastgezet.

* De meegeleverde sleutel dient uitsluitend - indien vereist - ter vergemakkelijking van het
losdraaien van de opsluitmoer.

« Zorg voor geregeld onderhoud van het mechanisme.

* Om de goede werking van de bewegende delen van de opnamebuis ook op lange termijn
te garanderen, dient voor het rijden zonder aanhangwagen de kogelstang steeds te
worden gedemonteerd en de afsluitplug ingezet.

« Indien door de kogel het zicht op het officiéle kenteken c.q. de verlichtingselementen
belemmerd wordt, moet deze voor het rijden zonder aanhangwagen gedemonteerd
worden.

* De kogelstang steeds in ingevette toestand inzetten.

« Dekogelstang dient (ook ingedemonteerde toestand) steeds in het voertuig aanwezig te zijn.

Het instructieplaatje op een goed zichtbare plaats aan de binnenzijde van de bagege-
ruimte c.q. nabij de trekhaak vastplakken.

Markering (rood)
Splitveer

Demontage en montage van de kogelstang

Demontage van de kogelstang

1.) De splitveer uit de borgboring trekken.

2.) De opsluitmoer losnemen door deze "links-
om" tot tegen de aanslagring aan te draaien.

3.) De kogelstang uittrekken.

4.) De afsluitplug indrukken en de opsluitmoer
vastzetten door deze "rechtsom™ te draaien.

Opsluitmoer met
konische drukring
Aanslagring

Montage van de kogelstang
1.) De opsluitmoer losnemen door deze "links-
om" tottegen de aanslagring aante draaien, en
de afsluitplug uittrekken.
De kogelstang tot tegen de aanslag in de op-
namebuis inzetten, de rode ringvormige
markering mag nu niet meer zichtbaar zijn.
3.) De opsluitmoer vastzetten door deze "rechts-
om" te draaien.
De opsluitmoer moet hierbij zover kunnen wor-
den opgeschroefd dat de splitveer zonder
Markering (rood) problemen door de borgboring (direct voér de
Kogelstang opsluitmoer), door de opnamebuis en de
kogelstang kan worden gestoken (zie teke-
ning).

N
~

Borgboring t.b.v.
splitveer

Afsluitplug Pas als dit verzekerd is, is de kogelstang vol-

gens voorschrift vergrendeld en mag de trek-
‘ haak vervolgens gebruikt worden.
()

Indien de splitveer niet volledig door de borg-
boring kan worden gestoken, is de kogelstang
niet volgens voorschrift vergrendeld. In dit ge-
val mag de trekhaak op grond van het hierbij
bestaande ongevallenrisico onder geen
voorwaarde gebruikt worden.

Opsluitmoer

Voor het vaststellen en verhelpen van even-
tuéle schade gelieve u een deskundige werk-
plaats op te zoeken.

44

Taina Zai:izeni bez elektropfislusenstvi

Vyrobce: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia objednaci &islo: 306 235

Cislo povoleni podle smé&rnice 94/20/EG: e13 00-1305
Trida: A50-X Typ: 306 235
Technicke udaje: maximalni D-hodnota: 8,4 kN

maximalni zatizeni podpéry: 75 kg

Oblast pouziti:  vyrobce vozidel: Lancia
model: Lybra
typové oznaceni: 83977777

Vseobecné informace:
Pro jizdu jsou smérodatné udaje vyrobce vozidla pop¥. udaje o zatizeni pfivésem a
zatizeni podpéry, pficemz nesmi byt prekroceny hodnoty tazného zafizeni.

zatizeni privésem [kg] x celkova vaha vozidla [kg] _ 9,81

Formule ke zjisténi D-hodnoty: 2 o privésem [kg] + celkova vaha vozidla [kg] ~ 1000

=D [kN]

TaZné zatizeni slouzitahani privésu, které jsou vybaveny kulovym taznym zarizenim a k provozu
nosnikd povolenych k montazi na kulové tazném zaftizeni. Jiné pouZiti je zakazano. PouZziti musi
odpovidat silni¢nim pomérdm. P¥i provozu se méni jizdni vlastnosti vozidla. Musi se brat na
zietel provozni navod vyrobce vozidla.

Vyrobcem vozidla sériové povolené upeviiovaci body se musi dodrzet.
Smérnice jednotlivych stati o prejimani nastaveb museji byt respektovany.
Montazni a provozni navod se musi pfipojit k dokladiim vozidla.

Montazni informace:

Tazné zafizeni je bezpecnostni dil a smi byt namontovan jen odborniky.

Kazda zména popf. pfemeény na tazném zafizeni jsou zakazany. Vedou jen ke ztraté
platnosti provozniho povoleni.

Odstranit izola€ni masu popfF. ochranny natér podvozku vozidla - kdyz existuje - v
oblasti pritlaénych &asti tazného zafizeni. 0Cisténé Casti karoserie, jakoz i vyvrty uzavrit
barvou proti rezavéni.

Provozni informace:

V8echny upeviovaci Srouby tazného zafizeni dotahnout po cca 1000 km tazeni pfivésu
predepsanym krouticim momentem.

Spojovaci koule se musi udrzovat Cista a namazana. Pouziji-li se stabilizacni zafizeni
stop, jako napr. Westfalia "SSK”, pak musi byt spojovaci koule bez mazaciho tuku.
Dodrzujte informace v patficnych provoznich navodech.

Jakmile bude dosaZen na nékterém misté priimér spojovaci koule rovny nebo mensi nez
49,0 mm, nesmi byt taZzné zafizeni z bezpectnostnich divodu vice pouzivané.

Véaha prazdného vozidla se zvySi po montazi tazného zafizeni o 19,5 kg.



\CZ4

Navod k montazi:

1)

2)

10

Demontovat zadni naraznik. Vyjmout nahradni kolo.

Kryty ze dna zavazadlového prostoru vlevo a vpravo vedle prohlubn& nahradniho kola nad
podélnymi nosniky nadzvednout ./ demontovat.

Vyvésit / demontovat koncovy tlumi¢ hluku zafizeni pro odvod vyfukovych plynl a demontovat
tepelné izolacni plech.

Demontovat konzolu taZzného oka (nepfipada v uvahu) z pravého spodku podélného nosniku.
V pfipadé eventualni pozdé&jsi demontaze taZzného zafizeni se tato konzola opé&t montuje na
vozidlo.

VyztuZeni 4 vloZit vlevo do zavazadlového prostoru / prohlubné nahradniho kola. Hrany "x"
a "y" priloZit k zad’'ovému plechu a otvory "a", "b", "c¢" prenést / vyrazit dllkovatem na
dno zavazadlového prostoru u podélného nosniku a otvory"d™, "e" na levou bo¢ni sténu
prohlubné& nahradniho kola.

Vyztuzeni 4 odstranit a karosérii provrtat v misté "a" 22 mm, v mistech "b", "¢c" @9 a v
mistech "d"”, "e" @13 mm a poté zbavit otfepy.

Distan¢ni trubku 8 v misté "a" vloZit do podélného nosniku a vyztuZeni 4 vloZit do
zavazadlového prostoru, desku 6 umistit pod podélny nosnik a volné pfiSroubovat
zapustnym Sroubem M10x110, podloZzkou 10,5x30x3 a matici M10.

Prichytky 5 pfiloZit zdolu ke karosérii, volné priSroubovat v misté "b™ Srouby M8x35,
podloZkami 8,4x24x2 a maticemi M8 a v misté "¢" zapustnym Sroubem M8x40, podloZkou
8,4x24x2 a matici M8.

Hlavni dil 1 pf¥idrZet pod vozidlo, volné& priSroubovat v misté "e" Sroubem M12x40, podloZkami
13x24x2,5 a matici M12 a v misté "f" Srouby M8x35, podloZkami 8,4x24x2 a maticemi M8.
V misté "d" zasunout distan&ni trubku 7 mezi hlavni dil 1 a prohlubefi nahradniho kola a volné
prisroubovat Sroubem M12x85, podloZzkami 13x24x2,5 a matici M12.

Otvor v mist& "g" prenést / vyrazit dalkovaem na dno zavazadlového prostoru a vyvrtat 22
mm a poté zbavit otfepy. Nyni vioZit distan¢ni trubku 8 do podélného nosniku, na né&j poloZzit
desku 6 a volné pfiSroubovat zapustnym Sroubem M10x110, podloZzkou 10,5x30x3 a matici
M10.

Upinaci trubku 2 zasunout mezi plechy v mistech "j", "h" a volné pfiSroubovat Srouby
M12x90, podloZkami 12,5x24x2,5 a maticemi M12.

Tazné zafizeni vyrovnat a utdhnout v8echny Srouby / matice.

Utahovaci moment: v mistech "b", "c¢", "f" pro M8= 20 Nm
v mistech "a”, "g” pro M10 = 57 Nm
v mistech "e", "d", "j", "h" pro M12 = 95 Nm

Montaz elektrického zafizeni. Nejprve instalovat zasuvkovou vétev vedeni, zasuvku ale
prozatim nemontovat

Vyfiznout ochranny plech proti Zaru podle na¢rtku Z a montovat na vozidlo. Namontovat
koncovy tlumi¢ hluku.

Naraznik v dolni stfedni ¢asti vyfiznout podle pfiloZzené Sablony. Linie "YO" odpovida stfedu
vozidla. Sablonu pFiloZit zvenku. Nyni na vozidlo namontovat naraznik, pritom vétev
zasuvkového vedeni proloZit skrz vyfez. Drzak 9 pevné priSroubovat v misté "k™ k hlavnimu
dilu 1 Sroubem M8x35, podloZkami 8,4x24x2 a maticemi M8. V misté "I" pevné priSroubovat
naraznik.

Uvolnit spojeni v misté "h™ a zde spolu priSroubovat drzak zasuvky 3.

Utahovaci moment: v misté "h"” pro M12= 95 Nm

Montaz zasuvky elektrického zafizeni.

Upevnit kryt na dné zavazadlového prostoru a uloZit nahradni kolo.

Zmény vyhrazeny.

Montage-instructies:

1)

2)

3)

4)

5)

6.)

7)

8)

9)

De achterbumper demonteren. Het reservewiel eruit nemen.

De bodembedekking van de kofferruimte, links en rechts van de uitsparing voor het reservewiel,
langs de langsliggers wegschuiven / demonteren.
Haal de eindgeluidsdemper van de uitlaatpijp en demonteer de hittebeschermingsplaat.
Demonteer de sleepoogconsole (vervalt) van de onderkant van de rechtse langsligger. Bijeventuele
demontage van de voorziening voor de aanhanger kan deze console weer aan het voertuig worden
gemonteerd.
De versterking 4 links in de kofferruimte / uitsparing voor het reservewiel leggen. Daarbij de kanten
"x" en "y" tegen de achterplaat houden en de boorgaten "a", "b", "c" op de bodem van de
kofferruimte in het bereik van de langsligger leggen. Eveneens de boorgaten "d", "e" op de linker
zijwand van de uitsparing voor het reservewiel aftekenen / centreren.
Verwijder versterking 4 en boor gaten in de carrosserie bij "a" 822 mm, bij "b", "c" @9 en bij "d", "e"
213 mm. Ontbraam de boorgaten.
Zetde afstandsbuis 8 bij "a" in de langsligger en leg de versterking 4 in de kofferruimte. Plaat 6 onder
de langsliggers brengen en met schroef M10x110 (met verzonken kop), de ring 10,5x30x3 en de
moer M10 los aan elkaar schroeven.
De plaatjes 5 langs onderen bij "b" aan de carrosserie bevestigen met de schroeven M8x35, ringen
8,4x24x2 en moeren M8. Eveneens bij "c¢" schroef M8x40 (met verzonken kop), ring 8,4x24x2 en
moer M8 los aan elkaar schroeven.
Het basisframe 1 onder het voertuig houden. Bij "e" met schroef M12x40, ring 13x24x2,5 en moer
M12, en bij "' met de schroeven M8x35, ringen 8,4x24x2 en de moeren M8 los aan elkaar schroeven.
Schuif bij "d" de afstandsbuis 7 tussen het basisframe 1 en de uitsparing voor het reservewiel. Met
schroef M12x85, ring 13x24x2,5 en moer M12 los aan elkaar schroeven.
De boring bij "g" op de bodem van de kofferruimte overnemen / centreren. Met 22 mm boren en
ontbramen. Nu de afstandsbuis 8 in de langsligger plaatsen en plaat 6 erop leggen. Met schroef
M10x110 (met verzonken kop), ring 10,5x30x3 en moer M10 los aan elkaar schroeven.
De buis voor de kabels 2 tussen de platen bij "j", "h" schuiven en met de schroeven M12x90, ringen
12,5x24x2,5 en moeren M12 los aan elkaar schroeven.
Zet de aanhanginrichting waterpas en draai alle schroeven / moeren aan.
Aandraaimoment: bij "b", "c", "f" voorM8 = 20 Nm

bij "a", "g" voorM10 = 57 Nm

bij "e", "d", "j", "h"  voorM12 = 95 Nm
Monteer de elektrische installatie. Daarbij de kabelstreng voor de contactdoos aanleggen maar de
contactdoos nog niet monteren.
De hittebeschermingsplaat uitsnijden zoals op afbeelding Z en aan het voertuig bevestigen. De
eindgeluiddemper monteren.
De bumper middenonder met behulp van het meegeleverde sjabloon uitsnijden. Lijn Y0 is het midden
van het voertuig. Het sjabloon er aan de buitenkant tegenaan leggen. VVervolgens de bumper aan het
voertuig monteren. Voer daarbij de kabelstreng voor de contactdoos door de uitsparing. De houder
9 bij "k" aan het basisframe 1 vastschroeven met schroef M8x35, ring 8,4x24x2 en moer M8. Bij "I"
de bumper vastschroeven.
De verbinding bij "h" losdraaien en hiermee de contactdooshouder 3 vastschroeven.
Aandraaimoment: bij "h" voorM12 = 95Nm
De contactdoos voor de elektrische installatie monteren.
Bevestig de bekleding van de kofferruimte en berg het reservewiel op.

Wijzigingen voorbehouden.

43



@ Tre kh dd k zonder elektrische uitrusting

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia-bestelnr.: 306 235
Goedkeurnummervlgs. richtlijn 94/20/EG: e13 00-1305
Klasse: A50-X Type: 306 235
Technische gegevens: maximale D-waarde: 8,4 kN
maximale kogeldruk: 75 kg

Toepassing: Voertuigfabrikant:  Lancia
Model: Lybra
e-aanduiding: 839777277

Algemene aanwijzingen:

Voor het rijden met aanhangwagen zijn de specificaties van de voertuigfabrikant m.b.t. tot
getrokken gewicht en kogeldruk bindend; hierbij mogen echter de specificaties van de trekhaak niet
worden overschreden.

Formule t.b.v. bepaling van de D-waarde:

getrokken gewicht [kg] x totaal gewicht voertuig [kg] M 9,81
getrokken gewicht [kg] + totaal gewicht voertuig [kg] = 1000

=D [kN]

Detrekhaak dientvoor hettrekken van aanhangwagens uitgerust met trekkogelkoppelingen en voor
lastdragers die goedgekeurd zijn voor montage op de trekhaak. Het gebruik voor hiervan af-
wijkende doeleinden is niet toegestaan. Bij gebruik van de trekhaak dient rekening te worden
gehouden met de wegomstandigheden. Bij het rijden met aanhangwagen veranderen de rij-
eigenschappen van het voertuig. Gelieve hieromtrent de handleiding van de voertuigfabrikant te
raadplegen.

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.

Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.
Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden toege-
voegd.

Aanwijzingen voor de montage:

De trekhaak is een veiligheidskritische component die uitsluitend door vakkundig personeel
mag worden ingebouwd. Elke wijziging c.q. aanpassing aan de trekhaak is ontoelaatbaar en
heeft bovendien het vervallen van de homologatie (bedrijffsvergunning) tot gevolg. Isolatie-
materiaal c.q. underbody coating aan het voertuig - indien aanwezig - ter plaatse van de
montagevlakken voor de trekhaak verwijderen. Blanke carrosseriedelen en geboorde gaten
met corrosiewerende lak verzegelen.

Aanwijzingen voor het gebruik:

Na ca. 1.000 km met aanhangwagen te hebben gereden dienen alle bevestigingsbouten van de
trekhaak met het voorgeschreven aanhaalkoppel te worden nagetrokken. De trekhaakkogel
altijd schoon en ingevet houden. Indien echter spoorstabilisatie-inrichtingen zoals bijv. de
Westfalia “SSK” gebruikt worden, moet de trekhaakkogel vetvrij zijn. Hiervoor dienen de
aanwijzingen van de betreffende gebruikshandleiding te worden opgevolgd. Zodra de trekhaak-
kogel op enige plaats tot een kogeldiameter van 49,0 mm of minder ingesleten is, mag de
trekhaak om veiligheidsredenen niet meer gebruikt worden. Door de montage van de trekhaak
wordt het eigen gewicht van het voertuig met 19,5 kg verhoogd.

42

Navod k obsluze

Informace: - Uvolnéni a utazeni prevlecné matice se provadi bez pomocného

naradi (rukou).

+ PriloZzeny kli€ se pouZiva - jen kdyz je potfeba - ke snadné&jSimu
uvolnéni pfevletné matice.

+ Pohyblivé Casti oSetfujte pravidelné.
P¥ijizdach bez pfiveésu demontujte tazné rameno a zasuite uzaviraci

zatku.

+ Bude-li kouli omezena viditelnost statni poznavaci znaCky popt.
osvétleni vozidla, musi byt tato pro jizdu bez pfivésu odmontovana.

+ Tazné rameno vsunujte pokazdé namazaneé.

+ Cervenou informacni nalepku nalepte na dobfe viditeIném misté v

kufru vozidla.

(Cervené) znaceni —
pojistna pruzina _
kuli€ky

prevleéna matice s konickym
pritlaénym prstencem
prstenec s dorazem -

plechy

nosného pojistna pruZina

kulové
vrchniky

vyvrt pro
pojistnou . .
pruzinu tazné rameno s
kulovym Ccepem
upinaci objimka 1ISO 50

Cervené) znaceni

uzaviraci trn

prevle¢na matice s konickym
pritlaénym prstencem

Montaz a demontaz tazného ra-
mena

Demontaz tazného ramene

1.) Vytahnout pojistnou pruzinu z vyvrtu.

2.) Uvolnit zavérnou matici to€enim
"doleva” az na doraz prstence.

3.) Vytahnout taznou ty¢.

4.) Vsadit uzaviraci trn a pfevleCnou
matici dotahnout toCenim “doprava“.

Montaz tazného ramene

1.) Uvolnit pfevle€nou matici to€enim
“doleva“ aZz na doraz prstence.

2.) Tazné rameno vsunout do upinaci

objimky aZz nadoraz - Cerveny prouzek

nesmi byt vidét.

Pfevle€nou matici dotahnout toCenim

“doprava“.

PfevleCnou matici musime tak

dotahnout, 2e se da pojistné péro

lehce zasunout do pojistného otvoru

tésné prfed prevleCnou matici skrz

upinaci objimku a tazné rameno (viz

obréazek).

w

V pfipadé, Ze nejde pojistné péro
zasunout do otvoru, neni moZzne TZ
pouzivat.

K zjisténi zavady a jeji opravy
navstivte odbornou opravnu.

1"



@ Anhangertraek uenerset

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia bestillingsnr.: 306 235

Tilladelsesnummeriflg. retningslinie 94/20/EU: e13 00-1305

Klasse: A50-X Type: 306 235

Tekniske specifikationer: Maksimal D-veerdi: 8,4 kN
Maksimal stgttelast: 75 kg

Anvendelsesomrade: Koretgjsfabrikant: Lancia
Model: Lybra
Typebetegnelse: 83977777

Generelle henvisninger:
Ved kerselsdrift er alle oplysninger fra keretgjsfabrikanten angdende anhaengerlast samt
stottelast retningsgivende. Man ma dog ikke overskride veerdierne for anhaengertraekket.

Anhaeengerlast [kg] x keretgjets totalvaegt [kg] X 9,81
Anhaeengerlast [kg] + karetgjets totalvaegt [kg] 1000

Formel til registrering af D-vaerdien: =D [kN]
Anhaengertraekket hartil formal at traskke anhaengere, der er udstyretmed traskkoblingskugler samt
tildrift af lastdragere, der ertilladt til montage af anhaengertraekket. Andre anvendelser er forbudte.
Driften skal finde sted pa normale trafiksveje. Ved drift forandres kgretgjets kareegenskaber. Man
skal veere opmaerksom pa og overholde karetgjsfabrikantens driftsvejledning.

De fastggrelsespunkter, som karetgjsfabrikanten har som standard, skal overholdes.
De nationale direktiver for afmontering af pamonterede dele skal overholdes.
Denne montage- og driftsvejledning skal vedlsegges karetgjets papirer.

Montagehenvisninger:

Anhzengertraekket er en sikkerhedsdel og ma udelukkende monteres af fagfolk.

Enhver sendring henh. ombygning af anhaengertraekket er forbudt. De medfgrer , at driftstiladel-
sen ikke laengere er gyldig.

Isoleringsmasse henh. undervognsbeskyttelse pa keretgjet, hvis disse er til stede, skal
fjernes fra omradet omkring anhaengertreekket. Blanke karosseridele samt udboringer skal
forsynes med rustbeskyttelsesfarve.

Driftshenvisninger:

Samtlige fastgarelsesskruer pa anhzengertraekket skal eftertreekkes efter ca. 1000 km med
anhaengeren. Dette skal ggres med de forskrevne startdrejningsmomenter.

Koblingskuglen skal holdes ren og smares. Hvis man dog anvender
sporstabiliseringsanordninger, sasom Westfalia “SSK”, skal koblingskuglen veere uden
smgrelse. Vaer opmaerksom pa og overhold henvisningerne i den pageeldende driftsvejledning.
Nar et vilkarligt sted pa koblingskuglen har en diameter pa 49,0 mm eller mindre, ma man ikke
anvende anhaengertrackket af sikkerhedsmaessige arsager.

Koretgjets egenvaegt forhgjes med ca. 19,5 kg, nar anhaengertraskket monteres.

12

Bruksveiledning o

Merk: « Lasemuttere skal lgsnes og festes uten hjelpeutstyr (dvs. manuelt).

Den medfalgende ngkkelen skal eventuelt bare brukes til a lasne muttere.

Serg for jevnlig vedlikehold av mekaniske deler.

For a sikre at de bevegelige delene i koblingsreret alltid fungerer riktig, ma du alltid
demontere kulestangen og sette lasepluggen i koblingsrgret nar du
kjarer uten tilhenger.

Hvis kulen dekker til nummerskiltet eller belysningsinnretninger, ma kulen demonteres ved
kjgring uten tilhenger.

Smgr alltid kulestangen med fett far bruk.

Du skal alltid ha med kulestangen - ogsa nar den er demontert.

Fest forskriftsskiltet godt synlig i bagasjerommet eller i neerheten av tilhengerfestet.

.

Markering (rad)
Fjeer

Demontere og montere kulestangen

Demontere kulestangen

1.) Trekk fijseren ut av sikkerhetsboringen.

2.) Lesne lasemutteren ved a dreie den mot
venstre til anslagsringen.

3.) Trekk ut kulestangen.

4.) Skyv lasepluggeninn og stram til lasemutteren
ved a dreie den mot heyre.

~

Lasering med konisk
trykkring

Anslagsring Montere kulestangen

1.) Losne lasemutteren ved a dreie den mot
venstre til anslagsringen og trekk ut
lasepluggen.

2.) Skyvkulestangen heltinnikoblingsrgrettilden
stopper og den rerde ringmarkeringen ikke
lenger er synlig.

3.) Stram til lasemutteren ved a dreie den mot

Holder Feer

Kalotter

) hoyre.
Sikkerhetsboring Markering (rad) Det skal veere mulig & apne lasemutteren sa
for fjzer Kulestang langt at fjseren lett kan skyves gjennom

sikkerhesboringen (like foran lasemutteren)
gjennom koblingsreret og kulestangen (se

tegning).

Dette er forutsetningen for at kulestangen er
last forskriftsmessig slik at den kan brukes.

Hvis det ikke er mulig a skyve fjseren helt
gjennom sikkerhetsboringen, er kulestangen

ikke last forskriftsmessig og kan pa grunn av
fare for ulykker ikke under noen
omstendigheter tas i bruk.

Du ma oppseke et autorisert verksted for a
finne og rette opp eventuelle skader.

M



LN

Monteringsanvisning:

1)

40

Demonter den bakerste stgtfangeren. Ta ut reservehjulet.

Left opp/demonter bagasjeromsbeskyttelsen pa venstre og hayre side av reservehjulsrommet over
lengdedragerne.

Hekt Igs / demonter endelydpotten i eksosanlegget og demonter varmeskjoldet.

Demonter slepekonsollen (bortfaller) fra den heyre lengdedragerundersiden. Ved en eventuell
senere demontering av tilhengerfestet ma denne konsollen monteres pa kjaretayet igjen.

Legg forsterkning 4 til venstre i bagasjerommet / reservehjulsrommet. Sett samtidig kantene "x" og
"y" mot bakskjermen for anlegg og overfar/kjgrnermarker boringene "a", "b", "'c" tilbagasjeromgul-
vet i omradet til lengdedrageren samt boringene "d", "e" til reservehjulsrommets venstre sidevegg.
Fjern avstivning 4 og bor hull gijennom karosseriet ved "a" 822 mm, ved "b", "c" @9 og ved "d", "e"
213 mm, og avgrad boringene.

Sett avstandsrer 8 ved "a" i lengdedrageren og legg forsterkning 4 i bagasjerommet, plate 6 under
lengdedrageren og skru skive 10,5x30x3 og mutter M10 Igst pa med senkeskrue M10x110.

Sett laskene 5 pa karosseriet inn nedenfra og skru dem Igst pa med skruer M8x35, skiver 8,4x24x2
og mutre M8 ved "b", og med senkeskrue M8x40, skive 8,4x24x2 og mutter M8 ved "c".

Hold basisdel 1 under kjgretayet og skru den lgst pa med skrue M12x40, skiver 13x24x2,5 og mutter
M12 ved "e", og med skruer M8x35, skiver 8,4x24x2 samt mutre M8 ved "f".

Skyv avstandsrer 7 inn mellom basisdel 1 og reservehjulsrommet ved "d" og skru lzst pa med skrue
M12x85, skiver 13x24x2,5 samt mutter M12.

Overfer/kjgrnemarker boringen ved "g" til bagasjeromgulvet og bor 222 mm, og avgrad boringene.
Sett deretter avstandsrer 8 i lengdedrageren, legg plate 6 oppa og skru lgst pa med senkeskrue
M10x110, skive 10,5x30x3 samt mutter M10.

Skyv holdergr 2 inn mellom platene ved "j", "h" og skru lgst pa med skruer M12x90, skiver
12,5x24x2,5 og mutre M12.

Rett ut tilhengerfestet og trekk til alle skruer / mutre.

Tiltrekningsmoment:  ved "b", "c¢", "f" forM8 = 20 Nm
ved "a", "g" forM10 = 57 Nm
ved "e", "d", "j", "h" forM12 = 95Nm

Monter det elektriske anlegget. Legg ut stikkontaktledningsstrengen, men monter ikke stikkontakten
Skjeer lgs varmebeskyttelsesplaten ihht. skisse Z og monter den pa kjgreteyet. Monter lydpotten.
Skjeer ut stetfangeren i det midtre omradet nede ved hjelp av den vedlagte sjablonen. Linjen YO0
svarer til midten av kjgretgyet. Legg pa sjablonen utenfra. Monter na statfangeren pa kjoretayet og
legg samtidig stikkontaktledningsstrengen gjennom utskjaeringen. Skru holder 9 ved "k" fast til
basisdel 1 med skrue Mx35, skiver 8,4x24x2 og mutre M8. Skru fast stetfangere ved "I".

Lasne forbindelsen ved "h" og skru ogsa stikkontaktholder 3 pa her.

Tiltrekningsmoment:  ved "h" forM12 = 95 Nm

Monter stikkontakten til det elektriske anlegget.

Fest beskyttelsen til bagasjeromsgulvet og legg pa plass reservehjulet.

Med forbehold om endringer.

Montagevejledning:

1)

2)

3)

4)

5.)

6.)

7)

Afmontér den bagerste kofanger. Fjern reservehjulet.

Afmontér tildsekningen pa bagagerummets gulv til venstre og hgajre for reservehjulsrummet over
leengdevangerne.

Afmonter udstgdningsanleeggets bagerste lyddeemper, og afmontér varmeisoleringspladen.
Afmonter treekkonsollen (bortfalder) fra laengdevangens hgjre underside. Ved eventuel senere
afmontering af anhaengertraskket skal denne konsol monteres pa keretgjet igen.

Leeg forstaerkningen 4 til venstre i bagagerummet/reservehjulsrummet. Anbring kanterne "x" og "y"
mod bagpladen, og overfer hullerne "a", "b" og "c" til bagagerummets gulv i omradet for
leengdevangerne samt hullerne "d" og "e" til reservehjulsrummets venstre sidevaeg.

Fjern forstaerkningen 4 og bor huller i karosseriet pa 22 mmved "a", 29 mm ved "b" og ""c" og @13
mm ved "d" og "e". Afgrat hullerne.

Placer afstandsrgret 8 i lsengdevangen ved "a", og laeg forstaerkningen 4 i bagagerummet; placer
pladen 6 underlangdevangen, og skrulgst fast med skrue M10x110, skive 10,5x30x3 og matrik M10.
Placer laskerne 5 pa karosseriet nedefra. Skru dem lgst pa ved "b" med skruer M8x35, skiver
8,4x24x2 og metrikker M8 samt ved "c" med skrue M8x40, skive 8,4x24x2 og metrik M8.

Placer grunddelen 1 under keretgjet, og skru den lgst pa ved "e" med skrue M12x40, skiver
13x24x2,5 og metrik M12 samt ved "f" med skruer M8x35, skiver 8,4x24x2 og metrikker M8.
Skub afstandsreret 7 ind mellem grunddelen 1 og reservehjulsrummet ved "d", og skru det Igst pa
med skrue M12x85, skiver 13x24x2,5 og metrik M12.

Overfer hullet "g" til bagagerummets gulv - bor 822 mm og afgrat. Placer nu afstandsroret 8 i
leengdevangen, leeg pladen 6 pa, og skru lgst fast med skive 10,5x30x3, meatrik M10 og skrue
M10x110.

Skub montagergret 2 ind mellem pladerne ved "j" og "h", og skru dem Igst fast med skruer M12x90,
skiver 12,5x24x2,5 og mgtrikker M12.

Justér anhaengertreekket, og skru alle skruer og metrikker fast.

Tilspeendingsmoment: ved "b", "c¢" og "f" forM8 = 20Nm
ved "a" og "g" forM10 = 57 Nm
ved "e", "d", "j" og "h" forM12 = 95 Nm

Monter el-anlaegget. Traek stikdasens ledningsstreng, men monter ikke stikdasen.

Skeer varmebeskyttelsespladen frii.h.t. tegningen Z, og monter den pa keretgjet. Monter endelyd-
deemperen.

Udskeer kofangeren i det nedre midteromrade ved hjeelp af den vedlagte skabelon. Linien YO svarer
til kgretejets midterlinie. Leeg skabelonen pa udefra. Monter nu kofangeren pa keretgjet, og traek
samtidig stikdasens ledningsstreng gennem udskaeringen. Skru holderen 9 pa grunddelen 1 ved "k"
ved hjeelp af skrue Mx35, skiver 8,4x24x2 og matrikker M8. Skru kofangeren fast ved "I".

Lesger forbindelsen ved "h", og skru stikkontaktholderen 3 pa her.

Tilspeendingsmoment: ved "h" forM12 = 95Nm

Monter el-anleeggets stikdase.

Fastger beklaedningen pa bagagerummets gulv, og montér reservehjulet.

Ret til e2ndringer forbeholdes.

13



Brugsvejledning

Notater: - Lasemeatrikken kan spaendes/lgsnes normalt med handkraft.

- Hvis matrikken skulle sidde fast efter lang tids montering, sa brug den medleverede
nagle.

- Check lasemekanismen regelmaessigt.

- For at sikre rigtig funktion og driftsikkerhed pa alle bevaegelige dele i modtagerdelen,
skal beskyttelsesproppen altid monteres nar kuglen er afmonteret.

- Hvis nummerskiltet eller belysningsanordninger ikke kan ses rigtigt pga. kuglen, skal
denne fjernes ved kagrsler uden anhaenger.

- Pafer altid fedt pa den del af kuglen der isaettes i modtagerdelen.

- Hvis kuglen ikke bliver brugt, sa skal den altid ligge i bilen.

- Pahaeft det medlev. skilt i naerheden af modt.delen eller indvendig i

Markering, rad Kugle montering/afmontering

Hul for split

Kugle afmontering

1.) Traek splitten ud af sikkerhedshullet

2.) Drej lasemeatrik mod uret til stopringen.

3.) Traek kuglen ud.

4.) Isaet beskyttelsesprop og drej matrikken i
urets retning.

Mgtrik med konisk Kugle montering

kuglefiange Stoori 1.) Drej matrikken mod uret til stopringen og
opring traek beskyttelsesproppen ud.
La . 2.) Isaet kuglen sa langt ind i modtagerdelen
asesplit

den kan komme. Den rgde markeing ma
ikke laengere vaere synlig .

3.) Drej matrikken med uret sa langt. at
lasesplitten kan passere igennem
sikkerhedshullet, sa den garigennem
modtagerdel og kugle uden problemer (se

Markering, red illustration).

Aftagelig

kugle Kun nar disse betingelser er opfyldt, nar

kuglen er forsvarligt Iast, ma traekket

Sfaeriske
kugle-huller

anvendes.

Hvis lasesplitten ikke kan komme helt
igennem hullet, er kuglen ikke
forsvarligt last, og p.g.a. dette ma
traekket under ingen omstaendigheder

14

anvendes.

Ti I hengerfeste uten elektrosett o

Produsent: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia-bestillingsnummer:306 235

Godkjennelsesnummer etter direktiv 94/20/EF: e13 00-1305

Klasse: A50-X Type: 306 235

Tekniske data: maksimal D-verdi: 8,4 kN
maksimal stgttelast: 75 kg

Bruksomrade: Bilprodusent: Lancia
Modell: Lybra
Typebetegnelse: 83977777

Generelle henvisninger:
For kjeringen gjelder oppgavene fra bilprodusenten med hensyn til tilhengerlast og
stottelast, verdiene for tilhengerfestet ma ikke overskrides.

Tilhengerlast [kg] x bil-totalvekt [kg] . 9,81
Tilhengerlast [kg] + bil-totalvekt [kg] 1000

Formel for D-verdi-beregningen: =D [kN]
Tilhengerfestettjenertil a trekke tilhengere som er utstyrt med kulekoplinger og for driftav lastbeerere
som er godkjent for montering pa koplingskulen. Annen bruk er forbudt. Bruken ma tilpasses
veiforholdene. Ved bruk endres bilens kjgreegenskaper. Driftsinstruksen fra bilprodusenten ma
falges.

De festepunktene som er godkjent av bilprodusenten som standard ma overholdes.
Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.
Denne monterings- og driftsanvisningen skal legges ved bilens dokumenter.

Monteringshenvisninger:

Tilhengerfestet er en sikkerhetsdel og ma kun monteres av fagfolk.

Enhver endring hhv. ombygging av tilhengerfestet er forbudt. De medfarer at driftstillatelsen
opphgrer.

Isolermasse hhv. understellsbeskyttelse pa bilen - hvis det finnes - i omradet for
baereflatene pa tilhengerfestet skal fijernes. Blanke karosserideler og hull skal forsegles med
rustbeskyttelseslakk.

Driftshenvisninger:

Alle festeskruene pa tilhengerfestet skal ettertrekkes med foreskrevet tiltrekkingsmoment etter
ca. 1000 tilhenger-km.

Koplingskulen skal holdes ren og smgres med fett. Hvis det imidlertid blir brukt
sporstabiliserings-innretninger som f.eks. Westfalia ,SSK*, ma koplingskulen veere fri for fett.
Falg henvisningene i de respektive driftsinstruksene.

Sa snart koplingskulen pa et eller annet sted har nadd en diameter pa 49,0 mm eller mindre, ma
tilhengerfestet av sikkerhetsgrunner ikke brukes lenger.

Bilens tomvekt gker med 19,5 kg etter montering av tilhengerfestet.

39



GRAND-DUCHE DE LUXEMBOURG

MINISTERE DES TRANSPORTS

REFERENCE: ¢13%94/20%94/20*1305*00

ANNEXES: Documentation technique

Luxembourg, le 11 décembre 2002

19-21, Boulevard Royal
[.-2910 Luxembourg

Tél 478-1 — Télécopicur 241 817 - Télex 1465 CIVAIR LU

Index du dossier de réception
Index to type-approval

Numéro de réception:
Approval number:

Révision:
Revision:

Marque de fabrique ou de commerce:
Trade name or mark:

Type:

Type:

Proeés-verbal d'essai:
Test report:

- Technical report:
- Index du dossier:
- Informations techniques:
- Rapport d'essais:

Dossier du constructeur:
Report of the manufacturer:

- Fiche de renseignements:

¢13%94/20*%94/20* 1305*00

00

WESTFALIA

306 235

10FA35779A

Page | & 2;

Annexe A — Page |;
Annexe B.1 —Page | & 2;
Annexe B.2 — Page 1.

306 235

Page 004, 005, 006;

- Dessin du dispositif d'attelage: Page 007.
Autres documents annexés: Sans objet
Other documents annexed:
Date de délivrance de la réception initiale: 11.12.2002
Date of issue of initial type approval:
Date de la derniére délivrance de pages
révisées: Sans objet
Date of last issue of revised pages
Date de la derniére délivrance d'une
réception révisée: Sans objet
Date of last extension:

Page 5 of 5

EnganChejuego eléctrico e

Fabricante: WESTFALIA-AUTOMOTIVE GmbH & Co. KG NUm. de pedido Westfalia: 306 235

Numero de autorizacion segun la norma 94/ 20/ CE: e13 00-1305

Clase: A50-X Modelo: 306 235

Datos técnicos: valor D maximo: 8,4 kN
carga de apoyo maxima: 75 kg

Campo de aplicacion: Fabricantedevehiculo: Lancia
Modelo: Lybra

Indicaciones generales:

Son determinantes los datos del fabricante del vehiculo referente a la carga de remolque y carga
de apoyo para la utilizacion del vehiculo, no debiendo ser sobrepasados los valores del
enganche.

Férmula para la determinacién del valor D:

Cargo de remolque [kg] x Peso total del vehiculo [kg] « 9,81
Cargo de remolque [kg] + Peso total del vehiculo [kg] 1000 =D[kN]

Elenganche sirve para el arrastre de remolques equipados con un acoplamiento esférico de traccion
para el remolque de soportes de carga autorizados para el montaje en una bola de enganche. Se
prohibe la utilizacién destinada a otros usos. La utilizaciéon debe efectuarse de acuerdo a las
condiciones de trafico. Durante la utilizacién se modifican las cualidades de marcha del vehiculo. Deben
observarse las instrucciones de servicio del fabricante del vehiculo.

Se han tomado en consideracion los puntos de fijacion de serie del vehiculo indicados por el
fabricante del vehiculo.

Deben observarse las directivas nacionales referentes a controles de enganche.

Estas instrucciones de montaje y de servicio deben adjuntarse a la documentacion del vehiculo.

Indicaciones de montaje:

El enganche es una pieza de seguridad y debe ser montado tinicamente por personal
especializado. No esta autorizado efectuar cambios o modificaciones en el enganche. Ello
conllevaria la consiguiente anulacién del permiso de circulacion. Eliminar la masilla aislante o
proteccion de bajos del vehiculo - en caso de existir - en la zona de las superficies de apoyo del
enganche. Aplicar pintura protectora anticorrosion en las superficies de chapa desnudas asi como
en los taladros.

Indicaciones de servicio:

Volver a apretar todos los tornillos de fijacion del enganche segun los pares de apriete prescritos
después de haber circulado aprox. 1000 km con el remolque. Mantener limpio y engrasado el
enganche. En caso de utilizar dispositivos de estabilizacion direccional, como por ejemplo el "SSK”
Westfalia, el enganche debera estar libre de grasa. Obsérvense las indicaciones en las
correspondientes instrucciones de servicio. Si en cualquier zona se advierte que el diametro del
enganche alcanza los 49,0 mm o una medida inferior, debe dejar de utilizarse el enganche por
motivos de seguridad. El peso en vacio del vehiculo se incrementa en 19,5 kg una vez efectuado el
montaje del enganche.

15



Instrucciones de montaje:

1)

16

Desmontar el parachoques trasero. Sacar la rueda de repuesto.
Retirar/desmontar las cubiertas del suelo del maletero, a derecha e izquierda de la cavidad de la
rueda de repuesto, sobre los largueros bastidor.
Desenganchar/desmontar el silenciador final del grupo de escape y desmontar la chapa protectora
de calor.
Desmontar la consola de argollas para arrastre (ésta no vuelve a montarse) del lado inferior derecho
dellarguero bastidor. En caso de un eventual desmontaje posterior del dispositivo de remolque, hay
que montar de nuevo esta consola en el vehiculo.
Colocar el refuerzo 4 a laizquierda en el maletero/cavidad de la rueda de repuesto. Adosar para ello
las aristas "x" e "y" a la chapa trasera y los orificios "a", "b", "c¢" al suelo del maletero en la zona
del larguero bastidor, asi como transponer/granetear los orificios "d", "e" a la pared izquierda de
la cavidad de la rueda de repuesto.
Retirar el refuerzo 4 y taladrar entonces la carroceria en "a" con un 22 mm, lo mismo que en "b",
"c" con un g9 mmy en "d", "e" con un 813 mm, y quitar las rebabas resultantes.
Poner el tubo distanciador 8 en "a" en el larguero bastidor y colocar el refuerzo 4 en el maletero;
situar la placa 6 bajo el larguero bastidor y atornillar (sin apretar del todo) con el tornillo avellanado
M10x110 la arandela 10,5x30x3 y la tuerca M10.
Aplicar desde abajo las pletinas 5 a la carroceria, y atornillar sin apretar en "b" con los tornillos
M8x35, arandelas 8,4x24x2 y tuercas M8, asi como en "c" con el tornillo avellanado M8x40, la
arandela 8,4x24x2 y la tuerca M8.
Sostener la pieza base 1 bajo el vehiculo y atornillar sin apretar en "e" con el tornillo M12x40,
arandelas 13x24x2,5 y tuerca M12, y en "f" con los tornillos M8x35, arandelas 8,4x24x2 y tuercas
M8.
Deslizar en "d" el tubo distanciador 7 entre la pieza base 1 y la cavidad de la rueda de repuesto y
atornillar sin apretar con el tornillo M12x85, las arandelas 13x24x2,5 y la tuerca M12.
Transponer/granetear el orificio en "g" al suelo del maletero y taladrar con un 22 mm, quitando
luego las rebabas. Poner ahora el tubo distanciador 8 en el larguero bastidor, situar encima la placa
6 y atornillar sin apretar, con el tornillo avellanado M10x110, la arandela 10,5x30x3 y la tuerca M10.
Deslizar el tubo de alojamiento 2 entre las chapas en "j", "h" y atornillar (sin apretar del todo) con
los tornillos M12x90, arandelas 12,5x24x2,5 y tuercas M12.
Alinear el dispositivo de remolque y apretar todos los tornillos y tuercas.
Par de apriete: en"b", "c", "f" paraM8 = 20 Nm

en"a","g" paraM10 = 57 Nm

en"e","d","j","h" paraM12 = 95 Nm
Montar la instalacion eléctrica. Tender el haz de cables de la caja de enchufe, sinmontar no obstante
la caja de enchufe
Recortar la chapa de proteccion térmica conforme al croquis Z y montarla en el vehiculo. Montar el
silenciador final.
Recortar el parachoques en la zona inferior media, usando para ello la plantilla adjunta. Lalinea YO
corresponde al centro del vehiculo. Colocar la plantilla desde afuera. Montar ahora el parachoques
en el vehiculo, tendiendo el haz de cables de la caja de enchufe a través del recorte. Atornillar el
soporte 9 a la pieza base 1 en "k" con el tornillo M8x35, las arandelas 8,4x24x2 y las tuercas M8.
Atornillar el parachoques en "I".
Soltar la unién en "h" y atornillar el soporte de la caja de enchufe 3.
Par de apriete: en "h" paraM12 = 95 Nm
Montar la caja de enchufe de la instalacién eléctrica.
Fijar las cubiertas del suelo del maletero y volver a guardar la rueda de repuesto.

Nos reservamos el derecho a efectuar modificaciones.

W

Appendice
Appendix

€13%94/20%94/20*1305*00

relatif 2 la fiche de réception CEE N° €13%94/20%94/20%1305*00

concernant la réception de dispositif d'attelage mécanique visés par la directive 94/20/CE.
to EC type-approval certificate N° e13%94/20%94/20*1305*00
concerning the type-approval of mechanical coupling devices with regard to Directive 94/20/EC.

Informations supplémentaires:
Additional information:

Catégorie du type d'attelage :

Class of the type of coupling :

Catégories ou types de véhicules auxquels
le dispositif est destiné ou limité :
Categories or types of vehicles for which the device is
designed or restricted :

Valeur D maximale:
Maximum D-value:

Charge d'appui verticale S maximale
sur 1'attelage:
Maximum vertical load S at the coupling point:

Charge U maximale sur la sellette
d'attelage:

Maximum load U at the fifth wheel coupling
point:

Valeur V maximale:
Maximum V-value:

Instructions concernant le montage du type
d'attelage sur le véhicule et photographies
ou schémas des points de fixation sur le
véhicule, fournis par le constructeur;
informations complémentaires si
1'utilisation du type d'attelage est limitée &
des véhicules particuliers :

Instructions of attachment of the coupling type to the
vehicle and photographs or drawings of the fixing points
at the vehicle given by the manufacturer; additional
information if the use of the coupling type is restricted to
special types of vehicles :

Informations sur le montage de supports ou
de plaques de montage spécifiques:
Information of the fitting of special towing brackets or
mounting plates:

Remarques:*
Remarks:

M, &N,

8,40 kN

75 kg

Sans objet

Sans objet

Une instruction de montage et d'emploi sont jointes a
chaque dispositif d'attelage. Les dispositifs destinés au
montage en série dans la construction de véhicules ou de
carrosseries ne doivent pas étre nécessairement
accompagnées d'une instruction de montage et d'emploi.

Le dispositif d'attelage ne peut étre fixé qu'aux points de
fixation prévus et autorisés par le constructeur du véhicule
et avec les moyens de fixation éventuellement prévus.

Sans objet

Note explicative et récapitulative des extensions réalisées

Ex) y and rec

Sans objet

Page 4 of 5

ty compris des informations concernant la possibilité d'utiliser des sellette d'attelage pour le guidage forcé de semi-remorques.
Including the information concerning the use of the fifth wheel coupling for the control of semi-trailers.



€13%94/20%94/20* 1305*00

Section 11
Section I

1. Informations supplémentaires
(s'il y a lieu):

Additional information (where applicable):

Voir appendice

2. Autorité déléguée : Société Nationale de Certification et d'Homologation
Assigned authority . Département SNCT-H
L-5230 Sandweiler

Service technique responsable de

de 'exécution des essais: UTAC International

Technical service responsible for carrying out the 8, rue du Moulin
tests: L-6914 Roodt-sur Syre
3. Date du rapport d'essai: 20.11.2002

Date of test report:

4. Numéro du rapport d'essai: 10FA55779A
N° of test report:

5. Remarques (s'il y a lieu): Sans objet
Remarks (if any):

6. Lieu: Luxembourg
Place:
7. Date: 11 décembre 2002
Date:
8. Signature: Pour le Ministre des Transports
Signature:
CASAAL
Paul SCHMIT -
Commissaire du Gouvernement
9. L'index de 1'ensemble des renseignements

déposé chez 1'autorité de réception, qui
peut étre obtenu sur demande, est joint.
The index to the information package lodged with the
approval authority, which may be obtained on request, is
attached.

Voir index du dossier de réception ci-joint

' Biffer la mention inutile
Delete where not applicable

? Le numéro de réception CEE par type figurant sur le présent document doit comporter tous les symboles
décrits a I'annexe VII de la directive 70/156/CEE, telle que modifiée en dernier lieu par la directive
92/53/CEE. L'élément de construction proprement dit doit étre marqué conformément aux prescriptions de
la directive particuliére applicable.
The EEC type-approval number appearing on this document shall consist of all sections outlined in Annex VII to Directive 70/156/EEC, as
last amended by Directive 92/53/EEC. The component itself shall be marked as prescribed in the relevant separate Directive.
* Si les moyens d'identification du type comprennent des symboles ne convenant pas pour décrire les types
d'éléments de construction couverts par la présente fiche de réception, ces symboles doivent étre
représentés dans la documentation par le symbole "?" (p.e.: ABC??123??).

If the means of identification of type contains characters not relevant to describe the component types covered by this type-approval
certificate, such characters shall be represented in the documentation by symbol : *?" (e.g.: ABC??123??).

Page 3 of 5

Instrucciones de montaje

Indicaciones:

Tuerca obturadora con
aro conico de presion

El aflojado y apretado de las tuercas obturadoras se efectua sin herramienta auxiliar
(a mano).

Lallave suministrada sirve Unicamente - en caso necesario - para aflojar mas facilmente
las tuercas obturadoras.

Obsérvese un mantenimiento regular de las partes mecanicas.

Para garantizar el funcionamiento permanente y fiable de las piezas méviles del tubo
de recepcion, desmontar siempre el enganche esférico en caso de no circular con
remolque y colocar el tapén obturador.

La bola debe desmontarse al circular sin remolque, si ésta restringe la visibilidad de la
matricula oficial o de la instalacién de iluminacién.

Colocar siempre el enganche esférico engrasado.

El enganche esférico debera llevarse siempre en el vehiculo.

Pegar el rétulo indicador en un lugar visible del interior del maletero o en la zona del
dispositivo de enganche para remolque.

Desmontaje y montaje del enganche
esférico

Marca (roja)
Muelle con patas

Desmontaje del enganche esférico

1.) Sacar el muelle con patas del orificio de
seguridad.

2.) Soltar la tuerca obturadora girando hacia la
»izquierda“ hasta el aro de tope.

3.) Sacar el enganche esférico.

4.) Introducir a presioén el tapén y apretar la tuerca
obturadora girando hacia la ,,derecha“.

Aro de tope
Montaje del enganche esférico

Orificio de seguri-
dad para el muelle
con patas

1.) Soltar la tuerca obturadora girando hacia la
»izquierda“ hasta el aro de tope y sacar el
tapén.

2.) Introducir el enganche esférico hasta el tope en
el tubo de recepcion, la marca anular roja ya
no debe quedar visible.

3.) Apretar la tuerca obturadora girando hacia la
»derecha*“.

La tuerca obturadora debe poder ser apretada
tanto que el muelle con patas puedaintroducirse

Muelle con patas

Marca (roja)

Enganche esférico

Tubo de recepcion sin problemas en el orificio de seguridad

(directamente delante de la tuerca

obturadora) a través del tubo de recepcién y
del enganche esférico.

So6lo una vez garantizado este punto se
considera correctamente enclavado el
enganche esférico y puede ser utilizado.
Tuerca obturadora

Si el muelle con patas no esta totalmente
introducido en el orificio de seguridad, el
enganche esférico no esta enclavado segun las

~ prescripciones y no debe ser utilizado en
ninguna circunstancia ya que existe riesgo de
accidente.

]

Para determinar y reparar cualquier dafio
posiblemente existente debera llevarse el
vehiculo a un taller especializado.

17



G Atte I a g € sans kit électrique

Marque : WESTFALIA-AUTOMOTIVE GmbH & Co. KG Référence Westfalia: 306 235

0.5.
Numeéro d’autorisation selon directive 94/20/CE: e13 00-1305
Classe: A50-X Type: 306 235
Caractéristiques techniques : Valeur D maxi: 8,4 kN o,
Charge sur timon maxi: 75 kg
Domaine d’application:Constructeur automobile: Lancia
Modéle: Lybra
Désignation du type: 8397?7777 08,

Généralités :

Pour l'utilisation sur route, il convient de prendre en compte les indications du
constructeur relatives a la charge remorquée et a la charge sur timon, les valeurs autorisées
pour l'attelage ne devant pas étre dépassées.

Formule pour la détermination de la valeur D :

charge remorquée [kg] x PTR [kg] 9,81
charge remorquée [kg] + PTR [kg] X000

=D [kN]

L’attelage serta latraction de remorques équipées d’'un accouplement a boule, etal'utilisation de
porte-charges dont le montage est homologué sur la boule d’attelage. Toute utilisation non
conforme a cette définition est interdite. L'utilisation doit étre adaptée aux conditions de la
circulation. Les propriétés routieres du véhicule sont modifiées par I'utilisation de I'attelage. Les
instructions d’utilisation du constructeur doivent étre respectées.

Les points de fixation homologués en série par le constructeur sont respectés.
Les dispositions nationales relatives aux contréles de réception doivent étre respectées.
Cette notice de montage et d'utilisation doit étre jointe aux documents du véhicule.

Indications pour le montage :

L’attelage est un élément de sécurité et doit é&tre monté exclusivement par un personnel
qualifié.

Toute modification ou transformation effectuée sur l'attelage est interdite et entraine 'annulation
de l'autorisation d’exploitation.

Eliminer toute masse isolante ou produit de protection du soubassement sur le véhicule
- si existant - dans la zone des surfaces d’appui de I'attelage. Enduire les surfaces nues de la
carrosserie ainsi que les orifices d’'une peinture anticorrosion.

Indications pour I'utilisation :

Resserrer 'ensemble des vis de fixation de I'attelage au couple de serrage prescrit au bout
d’environ 1000 km avec I'attelage.

Nettoyer et graisser régulierement la boule d’attelage. Toutefois, si des équipements de
stabilisation tels que Westfalia ,,SSK" sont utilisés, la boule d’attelage doit étre exempte de
graisse. Respecter les indications données dans les différentes notices d’utilisation.

Dés que le diamétre de la boule d’attelage atteint en un endroit quelconque 49,0 mm ou moins,
I'attelage ne doit plus étre utilisé pour des raisons de sécurité.

Le poids a vide du véhicule augmente de 19,5 kg aprés le montage de I'attelage.

18

Nom et adresse du constructeur:
Name and address of manufacturer:

Dans le cas de composants et d'entités
techniques, emplacement et procédé
de fixation de la marque de réception
CEE:

In the case of components and separate technical units,

location and method of affixing of the EEC type-
approval mark:

Adresse(s) de I'(des)usine(s)
d'assemblage:
Address(es) of assembly plant(s):

€13*94/20*94/20*1305*00

WESTFALIA-AUTOMOTIVE GmbH & Co. KG
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

Sur la plaque du constructeur (marquage estampé ou autocollant),
fixée sur le tuyau transversal ot sur la téle de connexion.

WESTFALIA-AUTOMOTIVE GmbH & Co. KG
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

Page 2 of 5



GRAND-DUCHE DE LUXEMBOURG

MINISTERE DES TRANSPORTS

Luxembourg, le 11 décembre 2002

19-21, Boulevard Royal

- 1.-2910 Luxembourg

Tél 478-1 ~ Télécopieur 241 817 — Télex 1465 CIVAIR LU

REFERENCE: €13*94/20%94/20*1305*00

ANNEXES: Documentation technique

Communication concernant': - la réception

Communication concerning: - type
L

0.2.

0.3.

0.3.1.

approval
e cinm Ao bl ehcambl

- de1a¥  :

—-extension-of-type-approval
-1 fus-delaré .
- sefusal of type approva
-1 it-de o ré ion
- withdrawal-of type-approval
d'un type d'élément de construction visé par la directive 94/20/CE.
of a type of a component with regard to Directive 94/20/EC

Numéro de réceptionz: €13%94/20*94/20*%1305%00
Approval number:

Raison(s) de I'extension: Sans objet
Reason(s) for extension

Section 1
Section |

Marque (raison sociale du constructeur) : WESTFALIA
Make (trade name of manufacturer) :

Type: 306 235
Type:

Description(s) commerciale(s) .
générale(s): Sans objet
General commercial description(s):

Version(s)/Variante(s): Sans objet
Version(s)/Variante(s):

Moyens d'identification du type, tels que o
marqués sur I'élément de construction:*  Voir point 0.7.
Means of identification of type, if marked on the

component:

Emplacement de ce marquage: Voir point 0.7.
Location of that marking:

Page | of 5

Instructions de montage :

1)

2)

3)

4)

5)

6.)

7)

8.)

9)

Démonter le pare-chocs arriére. Retirer la roue de secours.
Soulever / démonter les tapis de sol du coffre a gauche et a droite situés au-dessus des longerons
prés de la cavité de la roue de secours.
Décrocher / démonter le silencieux final du pot d'échappement et démonter la t6le de protection
thermique.
Démonter la console de I'ceillet de remorquage (superflue) située dans la partie inférieure droite du
longeron. Remonter cette console sur le véhicule en cas de démontage ultérieur du dispositif
d'attelage.
Poser le renfort 4 a gauche dans le coffre / la cavité de la roue de secours. Faire coincider a cet effet
les arétes "x" et "y" de la plaque arriére avec le dispositif et reporter / pointer les forages "a", "b",
"c" sur le sol du coffre au niveau du longeron ainsi que les forages "d", "e" sur la paroi latérale
gauche de la cavité de la roue de secours.
Retirer le renfort 4 et percer la carrosserie en "a" 822 mm ainsi qu'en "b", "c" @9 et en "d", "e"
213 mm puis ébarber les orifices.
Placer le tube d'écartement 8 en "a" dans le longeron et poser le renfort 4 dans le coffre, placer la
plague 6 sous le longeron, puis serrer sans bloquer a l'aide de la vis a téte coniqgue M10x110, de la
rondelle 10,5x30x3 et de I'écrou M10.
Placer les languettes 5 sur la carrosserie par le bas, et les visser sans serrer en "b" avec les vis
M8x35, rondelles 8,4x24x2 et écrous M8 ainsiqu'en"c" aveclavis atéte conique M8x40, larondelle
8,4x24x2 et I'écrou M8.
Maintenir la piéce de base 1 sous le véhicule, puis la visser sans serrer en "e" avec la vis M12x40,
les rondelles 13x24x2,5 et I'écrou M12 ainsi qu'en "f" avec les vis M8x35, les rondelles 8,4x24x2 et
les écrous M8.
Faire glisseren "d" le tube d'écartement 7 entre la piece de base 1 et la cavité de la roue de secours
puis visser sans serrer avec la vis M12x85, les rondelles 13x24x2,5 et I'écrou M12.
Reporter/ pointer les forages en "'g" sur le sol du coffre puis percer d'un trou de 22 mm et I'ébarber.
Placer a présent le tube d'écartement 8 dans le longeron, y placer dessus la plaque 6, puis serrer
sans bloquer a l'aide de la vis a téte conique M10x110, de la rondelle 10,5x30x3 et de I'écrou M10.
Pousser le tube d'admission 2 entre les toles en"j", "h" et visser sans serrer avec les vis M12x90,
rondelles 12,5x24x2,5 et écrous M12.
Ajuster 'attelage puis serrer tous les boulons et écrous.
Couple de serrage : en"b", "c", "f" pourM8 = 20 Nm

en"a","g" pourM10 = 57 Nm

en"e", "d", "j","h" pour M12= 95 Nm
Monter l'installation électrique. Poser a cet effet le faisceau de la prise sans cependant monter la
prise.
Découper la téle de protection thermique selon le dessin Z et la monter sur le véhicule. Monter le
silencieux final.
Découper le pare-chocs dans sa partie centrale inférieure a I'aide du gabarit livré. La ligne YO
correspond au milieu du véhicule. Placer le gabarit par I'extérieur. Monter a présent le pare-chocs
sur le véhicule en posant le faisceau de la prise par la découpe. Fixer le support 9 en "k" a la piece
de base 1 en le vissant avec la vis M8x35, les rondelles 8,4x24x2 et les écrous M8. Fixeren"I"
le pare-chocs en le vissant.
Séparer la connexion en "h" et visser le support de prise électrique 3.
Couple de serrage : en"h" pour M12 = 95Nm
Monter la prise de l'installation électrique.
Fixer les habillages du plancher du coffre et arrimer la roue de secours.

Sous réserve de modifications.

19



Instructions de service

Remarques: ¢ L'écroudeblocage estdesserrable etresserrable alamain sansavoira utiliser d'outil.
» Lacléfournie sertuniquement afaciliter le desserrage de I'écrou en cas de nécessité.
» Prendre soindu mécanisme d'attelage. L'entretenir aintervalles réguliers.
» Pour préserver la fiabilité de fonctionnement des pieces mobiles du tube récepteur,
toujours démonterlaboule d'attelage etinsérer|'obturateur quand laremorque n'est pas

utilisée.

Silaboule d’attelage géne la visibilité de la plaque d’'immatriculation ou des dispositifs

d’éclairage, celle-cidoit étre déposée pour les trajets effectués sans laremorque.
* Nejamaisinsérerlaboule d'attelage dans le tube sans I'avoir graissée.
» Toujours conserverlaboule d'attelage a bord du véhicule (méme quand elle ne sert pas).

dudispositifd'attelage.

Trait de repérage (rouge)

Ressort épingle

Ecrou de blocage a bague
de pression conique

Bague de butée

Ressort épingle

Cavités
hémispheériques

Alésage de sireté
destiné a recevoir le
ressort épingle

Tube récepteur

(rouge)
Boule d'attelage

Trait de repérage

Obturateur

20

Collerlaplaquette signalétique a un endroit visible du coffre a bagages ou a proximité

Démontage et remontage de la boule d'atte-
lage

Démontage de la boule d'attelage

Extraire le ressort épingle de |'alésage de sU-
reté.

Desserrer I'écrou de blocage en le tournant
vers la "gauche" jusqu'a la bague de butée.
Extraire la boule d'attelage.

Emboiter I'obturateur et resserrer I'écrou de
blocage en le tournant vers la "droite".

Montage de la boule d'attelage

1)

Desserrer I'écrou de blocage en le tournant
vers la "gauche" jusqu'a la bague de butée et
extraire I'obturateur.

Introduire la boule d'attelage jusqu'en butée
dans le tube récepteur de sorte que le trait de
repérage rouge ne soit plus visible.

Serrer I'écrou de blocage en le tournant vers la
"droite" jusqu'a libérer totalement I'alésage de
sUreté placé directement devant. Dans cette
position, le ressort épingle doit pouvoir traver-
ser sans probléme le tube récepteur et la
boule d'attelage (voir croquis).

Laboule d'attelage n'est verrouillée de maniéere
réglementaire et utilisable que si I'épingle res-
sort de l'autre coté de I'alésage.

Si I'épingle ne traverse pas entiérement ['alé-
sage, la boule d'attelage n'est pas correcte-
ment verrouillée et ne peut donc en aucun cas
étre utilisée en raison du risque d'accident que
cela comporte.

Pour déceler ou faire réparer un éventuel dom-
mage, se rendre dans un atelier agréé.

MINISTERO DEI TRASPORTI E DELLA NAVIGAZIONE
Direzione Generale della Motorizzazione Civile
e dei Trasporti in Concessione

Tabella riassuntiva dei casi che si possono presentare

VEICOLO DISPOSITIVO COLLAUDO DOCUMENTAZIONE |Rifer.
presente
circolare

Omologazione | Omolgazione 94/20/CE NO NO -
Europea e tipo di gancio gia
individuato nella carta
di circolazione del veicolo (*)
Omologzione 94/20/CE Sl - targhetta
e tipo di gancio indicato o non - istruzioni di B.1.
sulla carta di circolazione ed montaggio e funzion.
installato successivamente - scheda di omologaz.
alla immatricolazione del veicolo e relativo allegato
=> (facoltativi)
- dichiarazione di C.1.
corretto montaggio
Approvazione nazionale Sl - mod. DGM 405 B.2.
- dichiarazione di
montaggio a Cc.2.
regola d’arte
Omologazione | Omologazione 94/20/CE Sl - targhetta
Nazionale - istruzioni di B.1.
montaggio e funzion.
ovvero - scheda di omologaz.
e relativo allegato
Accertamento = (facoltativi)
dei requisiti - dichiarazione di C.1.
diidoneita corretto montaggio
alla circola-
zione Approvazione nazionale Sl - mod. DGM 405 B.2.
- dichiarazione di
montaggio a c.2
regola d’arte

(*) L'annotazione sulla carta di circolazione del veicolo riporta la dicitura:
“Il veicolo puo essere dotato sin dall’origine della struttura ditraino ...............cccocoiiiiii

con omologazione .......................... .

DICHIARAZIONE DI MONTAGGIO
Si dichiara che il dispositivo di traino in fede.
BP0 e

¢ stato installato a regola d'arte, nel rispetto delle

prescrizioni fornite dalla Casa costruttrice,
sull’autoveicolo:




c Istruzioni per l'uso

Nota: |l dado di chiusura va svitato o serrato senza attrezzo ausiliario (a mano).

La chiave fornita in dotazione serve - all'occorrenza - solo per svitare piu faciimente il dado

di chiusura.

» Curare periodicamente la parte meccanica.

* Perassicurare durevolmente in maniera affidabile il funzionamento delle parti mobili del tubo
d'alloggiamento, quando non si facesse uso del rimorchio, smontare sempre l'asta a sfera
e sistemare il tappo.

+ Se il gancio di traino ostacola la visibilita della targa o dell'illuminazione, esso deve essere

smontato per il funzionamento senza rimorchio.

Lubrificare sempre I'asta a sfera quando viene montata.

* Avere sempre con sé nella vettura I'asta a sfera (anche smontata).

Incollare latarghettain un puntoin vista del lato interno del bagagliaio o nellazona del gancio

ditraino.

Marcatura (rossa) Smontaggio e rimontaggio dell'asta a sfera

Molla a becchi Smontaggio dell'asta a sfera

1.) Estrarre la molla a becchi dal foro di sicurezza.

2.) Svitarefinoall'anello dibattutaildado giran-dolo
verso "sinistra".

3.) Estrarre l'asta a sfera

4.) premere in sede il tappo e serrare il dado di
chiusura girandolo verso "destra”.

Dado di chiusura con
anello di spinta conico

Anello di battuta

Montaggio dell'asta a sfera

1.) Svitare fino all'anello di battuta il dado di
chiusura girandolo verso "sinistra" ed estrarre
il tappo.

2.) Sistemare l'asta a sfera fino a fondo corsa nel
tubo d'alloggiamento; la marcatura anulare
rossa non dev'essere piu in vista.

3.) Serrare il dado di chiusura girandolo verso

Molla a becchi

Calotte

"destra".

Il dado deve poter essere avvitato finché la
Foro di sicurezza per| — Marcatura (rossa) moIIa'a becchipossa essere |nf||a'ta senza pro-
molla a becchi Barra sferica blemi attraverso il foro di sicurezza

(direttamente davanti al dado) nel tubo
d'alloggiamento e nell'asta a sfera (vedere

schizzo).
Tappo
Solo se sara' assicurato tutto cio, I'asta a sfera
— ((. € bloccata secondo prescrizione e puo essere
@ quindi utilizzata.

Dado di chiusura .
Se la molla a becchi non potesse essere

infilata completamente attraverso il foro di
sicurezza, l'asta a sfera non & bloccata
secondo prescrizione e non potra essere
utilizzata in nessun caso a causa del
conseguente pericolo d'infortunio.

Per accertare ed eliminare un eventuale danno
recarsi in un'idonea officina specializzata.

32

VetOkou kutllman sahkdosia @

Valmistaja: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalian tilausnro: 306 235

Direktiivin 94/20/EG mukainen hyvaksymisnumero:  e13 00-1305

Luokka: A50-X Tyyppi: 306 235

Teknisettiedot: Suurin D-arvo: 8,4 kN
Suurinkoukkukuorma: 75 kg

Kayttokohteet: Ajoneuvonvalmistaja:  Lancia
Malli: Lybra
yppimerkinta: 8397?27?77

Yleiset ohjeet:
Ajokdytossa ajoneuvon valmistajan tiedot koskien vetokuormaa ja koukkukuormaa ovat
maaraavia, joskaan vetokoukun arvoja ei mydskaan saa ylittaa.

Ventokuorma [kg] x ajoneuvon kok.paino [kg] 9,81
Ventokuorma [kg] + ajoneuvon kok.paino [kg] = 1000

Kaava D-arvon laskentaa varten: =D [kN]
Vetokoukku on tarkoitettu sellaisten perdvaunujen vetéamistd varten, jotka on varustettu
vetokoukkukytkentalaitteella, ja sellaisia taakkatelineita varten, jotka on hyvaksytty asennettaviksi
vetokoukkuun. Muunlainen kayttd on kielletty. Kaytdssa tieolosuhteet on huomioitava. Vetokaytdssa
ajoneuvon ajo-ominaisuudet muuttuvat. Ajoneuvon valmistajan kayttdohjeita tulee noudattaa.

Ajoneuvonvalmistajan sarjatuotantoa varten hyvaksytyt kiinnityskohdat sopivat kaytettaviksi.
Kansallisia asennusten teknista hyvaksymista koskevia maarayksia on noudatettava.
Nama asennus- ja kdyttdohjeet tulee liittda ajoneuvon dokumentteihin.

Asennusohjeita:

Vetokoukku on turvallisuuteen vaikuttava osa ja sen saavat asentaa vain ammattihenkilot.
Vetokoukun kaikki muutokset ja muunnokset ovat kiellettyja. Ne johtavat kayttdluvan
peruuntumiseen.

Poista tarvittaessa ajoneuvosta vetokoukun kosketuspintojen eristemassa ja alustansuoja-
aine. Peita korin paljaat kohdat ja poraukset ruosteenestomaalilla.

Kayttdohjeita:

Kirista vetokoukun kaikki kiinnityspultit noin 1000 km:n ajon jalkeen ilmoitetuilla
kiristysmomenteilla.

Vetokoukku tulee pitda puhtaana ja rasvattuna. Kaytettdessa suuntavakavuuden
parantamislaitteita, kuten esim. Westfalian "SSK’-laitetta, vetokoukkua ei kuitenkaan saa
rasvata. Noudata kyseisen laitteen kayttdohjeita.

Heti vetokoukun kuulan halkaisijan ollessa mielivaltaisessa kohdassa 49,0 mm tai pienempi,
vetokoukkua ei turvallisuussyisté enaa saa kayttaa.

Ajoneuvon omapaino nousee vetokoukun asennuksesta johtuen 19,5 kg.

21



FIN,

Asennusohje:

1)

22

Irroita takapuskuri ajoneuvosta. Poista vararengas paikaltaan.

Nosta syrjaan/irroita tavaratilan pohjaverhoilu pitkittdispalkkien paélta vararenkaan syvennyksen
vierestd vasemmalta ja oikealta.

Poista pakoputken paa-aanenvaimennin ja irroita lampdsuojapelti.

Irroita hinausrenkaan kiinnitin (jaa pois) oikean pitkittaispalkin alta. Jos vetokoukku irrotetaan
my&hemmin, kiinnitin tulee asentaa takaisin ajoneuvoon.

Aseta vahvikekappale 4 vasemmalle tavaratilaan / vararenkaan syvennykseen. Kohdista kyljet "x"
ja "y" takapeltiin ja merkitse/lyd pistepuikolla porausmerkinnat "a", "b", "c¢" tavaratilan pohjaan
pitkittaispalkin kohdalle, samoin porausreiat "d" ja "e" tavararenkaan syvennyksen vasempaan
sivuseinaan.

Irroita vahvikekappale 4 ja poraa ajoneuvon koriin kohtiin "a" 22 mm:n kiinnitysreiat seké kohtiin "b",
"c" @9 mm:n ja kohtiin "d", "e" @13 mm:n kiinnitysreiat ja poista porausjatteet.

Aseta valikeputki 8 pitkittaispalkkiin kohtaan "a" ja vahvikekappale 5 tavaratilaan. Vie levy 6
pitkittaispalkin alle ja kiinnita 16ysasti upotusruuvilla M10x110, prikalla 10,5x30x3 ja mutterilla M10.
Asetalaatat 5 korin alle jakiinnita I6ysasti kohtaan "b" pulteilla M8x35, prikoilla 8,4x24x2 ja muttereilla
MB8. Kiinnita kohtaan "¢" upotusruuvilla M8x40, prikalla 8,4x24x2 ja mutterilla M8.

Pida kantaosaa 1 ajoneuvon alla, kiinnita 16ysésti kohtaan "e" pultilla M12x40, prikoilla 13x24x2,5
seka mutterilla M12. Kiinnita kohtaan "f" pulteilla M8x35, prikoilla 8,4x24x2 seka muttereilla M8.
Tydénna valikeputki 7 kohtaan "d" kantaosan 1 ja tavararenkaan syvennyksen véliin ja kiinnita 16ysasti
pultilla M12x85, prikoilla 13x24x2,5 seka mutterilla M12.

Merkitse/lyo pistepuikolla porauskohta "g" tavaratilan pohjaan, tee 22 mm:n poraus ja poista
porausjatteet. Aseta valikeputki 8 pitkittaispalkkiin, aseta paalle levy 6 ja kiinnita I0ysasti
upotusruuvillaM10x110, prikalla 10,5x30x3 ja mutterilla M10.

Tyénna nuppitanko 2 kohdan "j", "h" levyjen véliin ja kiinnita I6ysasti pulteilla M12x90, prikoilla
12,5X24x2,5 ja muttereillaM12.

Tarkista etta vetonuppi kiinnitysosineen on suorassa ja kirista kaikki pultit seka mutterit.

Kiristysmomentti: kohdissa "b", "c", "f"* M8:lle = 20 Nm
kohdissa "a", "g" M10:lle = 57 Nm
kohdissa "e", "d", "j", "h" M12:lle = 95 Nm

Asennasahkélaitteet paikalleen. Vie pistorasian johtosarja paikalleen, mutta la asenna pistorasiaa.
Leikkaa lamposuojapelti kuvan Z mukaisesti ja asenna paikalleen ajoneuvoon. Asenna paa-
aanenvaimennin paikalleen.

Leikkaa puskurin alaosan keskelle aukko oheisen leikkuumallin mukaisesti. Viiva Y0 vastaa ajoneu-
von keskikohtaa. Aseta leikkuumalli paikalleen ulkopuolelle. Aseta sen jalkeen puskuri paikalleen
ajoneuvoon javie samalla pistorasian johtosarja leikkauksen Iapi. Ruuvaa pidike 9 kohtaan "k" kiinni
kantaosaan 1 ja kirista litos. Kéyta pultteja M8x35, prikkoja 8,4x24x2 ja muttereita M8. Ruuvaa
puskuri kiinni ja kirista liitos kohdassa "I".

Loysaa kohdan "h" liitos ja ruuvaa sitten my6s pistorasianpidike 3 kiinni tdhan kohtaan.
Kiristysmomentti: kohdassa "h" M12:lle = 95 Nm

Asenna sahkolaitteiden pistorasia paikalleen.

Kiinnita tavaratilan pohjaverhoilu ja laita vararengas paikalleen.

Oikeudet muutoksiin pidatetaan.

Istruzioni di montaggio:

1)

2)

3)

4)

5)

6.)

7)

8.)

9)

Smontare il paraurti posteriore. Rimuovere la ruota di scorta.

Sollevare / rimuovere le coperture del fondo del bagagliaio di sinistra e destra accanto
all'alloggiamento per la ruota di scorta sopra i longheroni.

Sganciare / smontare il finale di scarico dell'impianto di scarico e smontare la lamiera di protezione
termica.

Smontare il supporto dell'occhione di traino (non viene utilizzato) dalla parte inferiore destra del
longherone. In caso di seguente smontaggio del gancio di traino, il supporto deve essere rimontato
sul veicolo.

Collocare il rinforzo 4 a sinistra nel bagagliaio / alloggiamento per la ruota di scorta. Facendo
coincidere i bordi "x" e "y" con lalamiera posteriore, trasferire / marcare i fori "a", "b", "'c¢" sul fondo
del bagagliaio in prossimita del longherone nonché i fori "d", "e" sulla parete laterale sinistra
dell'alloggiamento per la ruota di scorta.

Rimuovere il rinforzo 4 ed eseguire e sbavare i fori nella carrozzeria in "a" 222 mm nonché "b", "c"
29 mm e "d", "e" 13 mm.

Collocare il distanziale a tubo 8 in "a" nel longherone e il rinforzo 4 nel bagagliaio, portare la piastra
7 sottoillongherone e avvitare senza stringere la vite atesta svasataM10x110, larondella 10,5x30x3
eildado M10.

Applicare i coprigiunto 5 da sotto la carrozzeria, avvitarli senza stringere in "b" con le viti M8x35, le
rondelle 8,4x24x2 e i dadi M8 nonché in "c" con la vite a testa svasata M8x40, la rondella 8,4x24x2
eildado M8.

Sostenere il pezzo base 1 sotto il veicolo, avvitarlo senza stringere in "e" con la vite M12x40, le
rondelle 13x24x2,5 e il dado M12 e in "f" con le viti M8x35, le rondelle 8,4x24x2 e i dadi M8.

In "d" spingere il distanziale a tubo 8 tra il pezzo base 1 e I'alloggiamento per la ruota di scorta e
avvitarlo senza stringere con la vite M12x85, le rondelle 13x24x2,5 e il dado M12.

Trasferire / marcare il foro in "g" sul fondo del bagagliaio, eseguire un foro di 22 mm e sbavarlo.
Collocare il distanziale a tubo 8 nel longherone, appoggiarvi la piastra 6 e avvitare senza stringere
con la vite a testa svasata M10x110, la rondella 10,5x30x3 e il dado M10.

Inserire il tubo di raccordo 2 tra le lamiere in "j", "h" e avvitarlo senza stringere con le viti M12x90,
le rondelle 12,5x24x2,5 e i dadi M12.

Allineare il gancio di traino e serrare tutte le viti e i dadi.

Coppia di serraggio:  in "b", "¢", "f" perM8 = 20 Nm
in"a", "g" perM10 = 57 Nm
in "e"”, "d", "j", "h"  perM12 = 95Nm

Montare I'impianto elettrico. A tale scopo posare il fascio di cavi della presa senza tuttavia montare
la presa.

Eseguire un intaglio nella lamiera antiriscaldamento come riportato nello schizzo Z e montarla sul
veicolo. Montare il finale di scarico.

Ritagliare il paraurti nella zona centrale inferiore, servendosi della sagoma allegata. La linea YO0
corrisponde alla linea mediana del veicolo. Applicare la sagoma dall'esterno. Quindi montare il
paraurti al veicolo e far passare il fascio di cavi della presa attraverso l'intaglio. Avvitare il sostegno
9in"k" al pezzo base 1 con la vite M8x35, le rondelle 8,4x24x2 e i dadi M8. Avvitare il paraurtiin "1".
Allentare il collegamento in "h" e avvitare anche il portapresa 3 in questo punto.

Coppia di serraggio: in"h" perM12 = 95 Nm

Montare la presa dell'impianto elettrico.

Fissare i rivestimenti del fondo del bagagliaio e inserire nuovamente la ruota di scorta
nell'alloggiamento apposito.

Con riserva di modifiche.

31



c GanCiO di tl'aino Senza kit elettrico

Produttore: WESTFALIA-AUTOMOTIVE GmbH & Co. KG N. ordinazione Westfalia: 306 235

Numero di omologazione secondo la direttiva 94/20/CE: e13 00-1305

Classe: A50-X Tipo: 306 235

Dati tecnici: Valore D max: 8,4 kN
Carico di appoggio max: 75 kg

Campo d’impiego: Produttore automobilistico: Lancia
Modello: Lybra
Denominazione tipo: 83977777

Avvertenze generali:

Per la marcia sono valide le indicazioni del produttore automobilistico rispetto al peso
trainabile ed al carico di appoggio. Non si devono comunque superare i valori del gancio di traino.
Formula per il rilevamento del valore D:

peso massimo [kg] x peso totale vettura [kg] N 9,81
peso massimo [kg] + peso totale vettura [kg] 1000

=D [kN]

llgancio ditraino serve per trainare dei rimorchi dotati di ganci sferici, nonché per il funzionamento con
portacarichi omologati per il montaggio sul gancio di traino. Qualsiasi altro uso & vietato.
Il funzionamento deve essere adeguato alle condizioni della strada. Durante il funzionamento si
maodificano le caratteristiche di guida della vettura. Rispettare le istruzioni per 'uso del produttore
automobilistico.

| punti di fissaggio omologati di serie dal produttore automobilistico sono stati rispettati.
Devono essere osservate le normative nazionali sui collaudi.
Le presenti istruzioni di montaggio e per 'uso devono essere allegate ai documenti della vettura.

Avvertenze di montaggio:

Il gancio ditraino & un componente di sicurezza e deve essere montato solo da tecnici
specializzati.

E’ vietata qualsiasi modifica costruttiva del gancio di traino. Una tale modifica comporterebbe
l'invalidamento dellomologazione del ministero dei trasporti.

Eliminare I'isolante o la protezione sottoscocca eventualmente presente sulla vettura nella zona
delle superfici di appoggio del gancio di traino. Trattare le parti sverniciate della carrozzeria ed i fori
con vernice antiruggine.

Avvertenze per l'uso:

Dopo circa 1000 km effettuati con il rimorchio, riserrare tutte le viti di fissaggio del gancio di traino
con le coppie di serraggio prescritte.

Il gancio di traino deve essere pulito e lubrificato. Solo se si usano dei dispositivi di stabilizzazione
della traiettoria, per esempio il dispositivo Westfalia ,SSK*, il gancio di traino deve essere privo di
grasso. Rispettare le avvertenze delle relative istruzioni per 'uso.

Non appena il gancio di traino raggiunge in qualsiasi punto un diametro di 49,0 mm o inferiore, il
gancio di traino stesso non deve essere piu usato per motivi di sicurezza.

Dopo il montaggio del gancio di traino il peso a vuoto della vettura aumenta di 19,5 kg.

30

KAYTTOOHJE @

Ohje: + lukitusmutteriavataanjakiristetdan kasin ilman tydkaluja

* mukanatoimitettava tydkalu on tarkoitettu vain helpottamaan tiukan mutterin avaamista.

* mekaanisetosaton huollettavasaanndllisesti

» vetokuulaonirrotettava ajettaessailman perdvaunua ja varustettava suojuksella, jotta
vetokytkimen liikkuvat osat toimisivat luotettavasti

» Koukun kuulan rajoittaessa rekisterikilven tai valojen nakymista, se tulee poistaailman
peravaunuatapahtuvia ajoja varten.

« voitele kytkimen liikkuvat osat

» pidakytkinkuula ajoneuvon mukana myés silloin, kun kuula ei ole kdytéssa

* kiinnita ohjekilpi nakyvalle paikalle tavaratilaan tai vetokytkimen laheisyyteen

Merkint& (punainen)

Kytkinkuulanasentaminenjairrottaminen

Jousisokka

Kytkinkuulan irrottaminen

1.) Vedajousisokkavarmistusporauksesta.

2.) Avaa lukitusmutteri kiertamalla sita vasta-
paivaan lukitusrenkaaseen asti.

3.) Vedakytkinkuulatankoineenirti.

4)) Aseta kuulan suojus paikalleen ja kierra
lukitusmutteri my&tapaivaan kiinni.

Kiinnitysmutteri, jossa on
kartiomainen puristusrengas

Vasterengas Kytkinkuulan kiinnittdminen
1.) Avaalukitusmutteri vastapaivaan vastinren-
kaaseen asti ja poista suojus.
Tyodnnakytkinkuulan varsikiinnitysputkeen
pohjaan asti niin, ettd punainen
merkkirengas ei ole ndkyvissa.
Kierra lukitusmutteri myétapaivaankiinni.
Lukitusmutteri on avattava niin pitkalle, etta
lukitussokan voitydntaa esteettd paikalleen
Merkinta (punainen) kiinnitysputken ja kuulatangon lapi
Kuulatanko menevaan varmistusporaukseen (heti
lukitusmutterin edessa) (katsokuva).

Jousisokka

2.

~

Kalottisyvennykset

w
~

Varmistusporaus
jousisokkaa varten

Kiinnitysputki

Kytkin  on sadanndsten mukaisesti
varmistettu ja kayttévalmis vasta sitten, kun
sokka on paikallaan.

Jos et saa varmistussokkaa tydnnettya
kokonaan porauksen lapi, kytkinta ei ole
lukittu sddnnosten mukaisesti, eika sitéd saa

missdan tapauksessa kayttaa
onnettomuusvaaran takia.
Mahdollisten toimintahairididen

poistamiseksi on syytd kaantya
asiantuntevan huollon puoleen.

23



@ TOWi ng h itCh Without electrical set

Manufacturer: WESTFALIA-AUTOMOTIVE GmbH & Co. KG Westfalia order no.: 306 235
Approval no. as per Guideline 94/20/EC: e13 00-1305

Class: A50-X Model: 306 235

Technical data: Maximum D-value: 8,4 kN

Maximum nose weight: 75 kg

Area of application: Vehiclemanufacturer: Lancia
Model: Lybra
Model designation: 83977777

General information:
The vehicle manufacturer’s specifications regarding trailer load and nose weight are deci-
sive for driving, and the values specified for the towing hitch must not be exceeded.

_trailer load [kg] x vehicle total weight [kg] M 9,81
“trailer load [kg] + vehicle total weight [kg] 1000

Formula for D-value =D [kN]

The towing hitch serves for towing trailers fitted with ball couplings and for use with load carriers
approved for attachment to the towing hitch. Any use other than that specified is prohibited. Driving
with atrailer mustbe adapted to the road conditions. The vehicle’s handling is affected when atrailer
is being towed. Follow the vehicle manufacturer’s instructions.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of auxiliaries must be observed.
These installation and operating instructions must be enclosed with the vehicle papers.

Installation instructions:

The towing hitch is a safety component and must only be installed by qualified personnel.

Any alteration or conversion to the towing hitch is prohibited, and would lead to cancellation of
design certification.

Remove insulating compound and underseal from vehicle (if present) in the area of the mat-
ing surfaces of the towing hitch. Seal any bare bodywork and bores with anti-corrosive paint.

Operating instructions:

Again tighten all securing bolts of the towing hitch after approx. 1000 trailer km, observing speci-
fied tightening torques.

The towing hitch must be kept clean and greased. However, if a stabilisation device, e.g.
Westfalia “SSK”, is used, the towing hitch must be free from grease. Follow the instructions in
the relevant operating instructions.

As soon as the towing hitch diameter is 49.0 mm or less at any point, it must no longer be used
for safety reasons.

After the towing hitch is fitted, the empty weight of the vehicle increases by 19,5 kg.

24

Oomyia xenongs @

YnooeEn: ¢ To Avowwo ar to opi&o Tov TagLpadion eoayng YiveTor Le To x€L Y mElg TN XeNon
Bondnuadv epyareimv.
¢ To ovvnuuévo Aeldl yonotpomoteitar Hovo, o€ TEQITTOOTN IOV £lvar ATOQOLTNTO, VLo, Eva
ehapd E€opypa Tou Talpadio EayNc.
o Tlpémel va divete TQOCOY1 OTNV TUTL CUVTIENOT TOV UNYAMOHOV.
¢ T vo e&aopatiotet pe aglomoTtio 1 ouveyNg AELTOVRYIM TOV LVOUHEVOY EEXQTNUAT®Y TOV
COANVO. VT000YNG, TEETEL 0TI TEQLITAOOELS 0ONYNONG X®EIG QUUOVAC VO OlQOLQEITOL
TavtoTe M PAPOOG TNG CPOLELNG EPUATG 0L VO TOTOVETEITAL TO TQOOTATEVTLO TMOUO PRUYNG.
¢ ‘Otav gumodileton amd T oeaEy QoA 1 00 TOHTNTO TNG TMVEidAG TOV 0QLIHOY TOU
OUTOLVATOU 1) TOV EYOTACTACEMV QOTOUOV, TEETEL OTEL TNV 0011yNOT X®EIG TEEAEQ Vo
EELOVTAQETOL 1) OPOLQLY] EPOAT.
¢ Xpnotpomoteite T QGPOO TNG OPOLONG EPAANG TAVTOTE YQUOUQLOUET.
¢ TomoVetioTe TO QVTOOAANTO TV VIodeiEemwy o o ohd oQaTh Déon oty eo0mTEQN
TAEVRA TOU Y(MEOV T®V GITOCEVHOV 1| OTNV TEQLOYN TNG EYUTAOTUONG QUUOVANONG.
Maogdgoa (61vo) Agaigeon ar TomodiTnoen g edpodov
TIG QUL EQUATIS

Agaigeon T pdPdov TNg TPaELS £QaiNG

1.)Apagéote ™V eAATNOLOT POVEETH OO TNV
o} AOPAALONG.

2.)Av0Te 10 TOELUAOL PRUYNG OTREPOVTAS TO TTROG
10 "0eLoTeed” péy oL To dUTUAMO OVUOTOANG.

3.) ToaPnéte €€ TN e4PoOO TNG CEALELIG EPUATG.

4)ITiéote mEOG TO. UECH TO TQOOTUTEVTLO TIMUO
epouyng or ooifte To ma&uddl  @eayng

255

OTEEPOVTAG TO TTEOG Ta. ~degrLd

Ehatnoioth eoveéta
Zooridwo

Ta&uadl poayng pe mwd
00 TUALO TROOTEONG
Aatilog aveoToing

Tomodétnon Tng edpdov Tns oceaEis eQaiig
Eromoiot goveéta 1.) Avote To TaEad PEuyNg OTEEPOVTAG TO TEOG
10 "apLeTeed” péyol To dUTUMO UVOOTOANG oL
TeuPNETE €€® TO TEOOTATEVTLO AU PQAYNG.
2.)IIepdote ™ EAPOO TNG COAUEING EQAANG HEYOL
10 Tépua HéCO OTO OWANVO VIT0d0Y NG, TO 6Lvo
VA0 HOQGQLONG OEV EMLTEEMETOUL TOQO VO

Ztfiotypa

SpoLotd
ouLdpaTo

Om aoediiong yo Magdotopa (6Lvo) (pailvarm. , ; , ,
Y EAGTNOLOTH , X 3.) Zoi&Te TO TOELUAOL PEOYNG OTEEPOVTAG TO TTROG
MV elaTneeT PaBdog g opaoui o "oeENE”
'povgéta eQuAiic .
Zohivag vrodoyfi To ma&uddr eeayng meémel vo Pdmdel té600,

®OTE M ELATNOLOTH QOVQEETO VO UIToQel va

nepdoel ymeig TEOPAnua péco amd TV omy
aoQarong (auéomg preootd oxé To waliudol
PuYNS) Héoo ad TO GOANVE VTedOYNS aL TN
apodo TNg oot eparig (BAéne oitoo).

Edv 1 elatnolot @ouvpéta dev umogei vo
weRdoeL TAMNQOG LECH aTd TNV O AoPAMOoNG,
16Te M EGPOOG TNG TEAUEIG ePalng dev elvor
0OOTE 0oPUALOUEV oL AOY® TOL UTAQYOVIOG
WOUVOUL dev emTEETETAL Vo YENOtpoToN Vel oe
apio Teplmtmon.

To. v e€apipoon o aroatdoToomn wog mdavig
BAGPNG weémer vo. avalnTtioeTe éva atdAAnio
OVVEQYELD CUTOLVITOV.

29



D

Odnyieg ouvappoAdynong:

1)

28

ATTOOUVAPUOAOYAOTE TOV TTIOW TTPOQUACKTHPA. BYAATe Thv pelépRa.

AvaonKWOoTE A avTioOTOIXA ATTOOUVAPUOAOYACTE Ta KAAUUPATA aploTePd Kal OegId SiTTAa atTd TO
KoiAwpa NG pedépPag TTavw atd TG SIOUNKEIG SOKIDEG.

=€KPEPACTE KOI OTTOCUVAPUOAOYACTE TO KAJavAKl TnG €EATUIONG. ATTOCUVOPUOAOYAOTE TO
BepuopovwTikd éAacia.

ATroouvappoAoynoTe TNV BAcn Tou SAKTUAIOU pUPOUAKNGNG (AEiTTEN) OTTd TNV SEEIA KATW TTAEUPA TwV
SIauAKWYV Sokidwv. Av apyoTepa BYAAETE TOV KOTGADOPO TOTE TIPETTEI VA EAVATOTTIOBETAGETE QUTA TNV
Bdaon oto éxnua.

BdaATe Tnv evioxuon 4 apioTtepd OTO TTOPT-TIAYKA | AvTIOTOIXO OTO KoiAwpa TG pelépRag.
Tautdxpova QEPTE TIG AKPES «X» KAl «y» OTO TTOW £Aaoua TTpog TNV dIATagn Kal onUAadEéWTe 1
TTOVTAPETE TIG OTTEG «@ax, «b», «C» GTO OATTEDO TOU TTOPT-TTAYKAL O TNV TTEPIOXT| TNG SlapRKoug SoKidag
KOBWG Kai TIG 0TS «d», «e» GTO apIoTEPO TOIXWUA TOU KOIAWUATOG ThG peéPRAG.

AgaipéoTe TNV evioxuon 4 Kal TPUTTAOTE TO apdEwua oTa onueia «a» @22 mm, ota «b», «c» 29
KaBwg kai aTa «d», «e» 13 mm kai kaBapioTe Ta ypEqia.

BdTe T vOIGUETO CWANVAKI 8 TO «ax» oTnv diaprkn dokida Kal TNy evioxuon 4 oTo TIOPT-TIAYKAC,
@épTe TNV TTAGKa 6 KATW atrd TV dlapnkn dokida kal BIdwoTe xaAapd pe Tnv BuBIfopevn Bida
M10x110, Tnv podéAa 10,5x30x3 kabuwg kai To TTagiuadl M10.

DEPTE TIG APUOKAAUTITPEG 5 aTTd KATW OTO apdgwpua Kal BIdwoTe XaAapd oto «bx» pe TG Bideg
M8x35, TIG podEAEG 8,4x24x2 Kal pe Ta TTagINAdIa M8 KaBWwg Kal aTo «c» e TNV BuBiduevn Bida
M8x40, Tnv podéAa 8,4x24x2 kai To TTagIuad) M8.

KpatoTe 10 TpAPa Baong 1 katw armd 1o dxnua, PISwaTe XaAapd aTo «e» pe TNy Bida M12x40, Tig
POBEAEG 13x24x2,5 kaBwg kal To TTagIuad M12 kai 1o «f» pe TiG Bideg M8x35, Tig podéAeg 8,4x24x2
Kal Ta Tragiuédia M8.

Z1TpwETe 01O «d» TO EVOIAUESO CWANVAKI 7 avapeca aTo TuAPa Bdong 1 Kal 0To KOIAwpa TNG
peCépBag kal BIdWaTe XaAapd pe Tnv Bida M12x85, Tnv podéAa 13x24x2,5 kai 1o TTagiuadl M12.
ZnNUadEYTE A TTOVTAPETE TNV TPUTTA OTO «g» OTO OATTESO TOU TTOPT-TTAYKAL, TPUTTACTE OTA 22 mm
Kal kaBapioTe Ta ypEQia. BAATE TO evBIGNETO CWANVAKI 8 aTnv diapnkn dokida, BAATE atrd TTavw TNV
TAdKa 6 Kal BIdwoTe xaAapd pe TV BuBifouevn Bida M10x110, Tnv podéAa 10,5x30x3 Kal pe TO
Tagipéd M10.

ZTTpWETE TOV CWAAVA UTTOB0XNAG 2 avapeoa oTa EAGopaTa oTo «j», «h» Kai BISWGCTE XaAapd pE TIG
Bideg M12x90, Tig podéAeg 12,5x24x2,5 kai Ta TTagiuadia M12.

EuBuypappioTe Tov KoToaddpo Kal o@igTe OAEG TIG BidEG Kal Ta TTAgINAdIaL.

Pot clo@igng: oTta «b», «c», «f» yia M8 = 20 Nm
oTa «a», «g» yia M10 = 57 Nm
oTa «e», «d», «j», «<h» yia M12 = 95 Nm

EykaToOTAOTE TO NAEKTPIKG oUOTNUA. MNepdaTe TNV dEGUN KAAWSIWY TNG TTPICOG XWPIG OPWG va
OTEPEWOETE TNV TTPICa

KéwrTe 10 TTpooTaTeEUTIKG EAATpa BEPUOTNTAG GUPPWVA pPE TO 0XESI0 Z KAl CUVOPHOAOYNOTE TO GTO
OxNua. ToTroBeTATTE TO TEAIKS TUAMA TNG EEATUIONG.

ATIOKOWTE TOV TTPOQUAAKTAPA OTO KATW PECAIO TUAUA CUP@WYA JE TNV ouvnuuévn otdutra. H
ypopury YO avmioToixei OTO PECO TOU OXNAMOTOG. BAATE TNV oTAuTa O116 €§w. Karomv
OUVAPHOAOYAOTE TOV TIPOQUAAKTAPO GTO OXNMA, TIEPVWVTAG TNV OE0UN KaAwdiwv TnG TTpifag péoa
atré Tnv Toun. BidwoTe o1aBepd 10 oTAPIYHa 9 01O «k» GTO TPANKA Bdong 1 pe Tnv Bida M8x35, Tnv
podEAa 8,4x24x2 kail TO TTAgINASI M8. BIBWOTE OQIXTA TOV TIPOQUACKTHPA OTO «I».

AUoTe TNV oUvdeon oTo «h» Kal BIBWOTE Padi aQIXTA £5W TO OTAPIYHA TNG TTPICAG 3.

PotA oUo@igng: 1o «h» yia M12 = 95 Nm

> UVapPOAOYAOTE TNV TTPICa TOU NAEKTPIKOU CUCTAUATOG.

>TEPEWOTE TA KAAUPUATA OTO SATTESO TOU XWPOU ATTOCKEUWV KOl GTEPEWOTE TNV PeCEpPRa.

AlatnpoUpe 1o IKAiWPa aAAaywV.

Installation instructions:

1)

2)

3)

4)

5)

6.)

7)

Remove the rear bumper. Take out the spare wheel.

Lift/remove the boot floor cover on the left and right next to the spare wheel well over the longitudinal
beams.

Unhook and remove the exhaust system end muffler and the heat protection panel.

Disassemble the tow eyelet console (not applicable) from the right underside of the longitudinal
beam. This console has to be refitted to the vehicle should the towed-vehicle assembly be
disassembled at a later time.

Place reinforcement 4 in the left of the boot / spare wheel well. Align the edges "x" and "y" along the
tail plate and mark/punch the bore holes "a", "b", "c" on the boot floor near the longitudinal beam
and also the bore holes "d", "e" on the left side panel of the spare wheel well.

Remove the reinforcement 4 and drill a 22 mm hole through the car body at "a", 29 mm holes at
"b", "c", and a 813 mm hole at "d", "e" and then remove the burrs.

Place the spacertube 8 inthe longitudinal beam at "a" and the reinforcement 4 into the boot. Put plate
6 under the longitudinal beam and loosely fasten with countersunk screw M10x110, washer
10.5x30x3, and nut M10.

Place the shackles 5 onto the car body from below and loosely screw them on at"b" using the M8x35
bolts, 8.4x24x2 washers, and M8 nuts and at "c" using the M8x40 countersunk screw, 8.4x24x2
washer, and M8 nut.

Place the basic frame 1 onto the car body from below and loosely screw them on at "e" using the
M12x40 bolt, 13x24x2.5 washers, and M12 nuts and at "f" using the M8x35 countersunk screw,
8.4x24x2 washers, and M8 nuts.

Push the spacer tube 7 between the basic frame 1 and the spare wheel well at "d" and fasten it with
the M12x85 bolt, 13x24x2.5 washers and M12 nuts.

Mark / punch the bore hole position "g" on the boot floor, bore 22 mm, and remove burrs. Next place
the spacer tube 8 in the longitudinal beam, put plate 7 onto it and loosely fasten with countersunk
screw M10x110, washer 10.5x30x3, and nut M10.

Push the receiving lug 2 between the panels at "j", "h" and loosely fasten it with the M12x90 bolts,
12.5x24x2.5 washers and M12 nuts.

Align the towed-vehicle assembly and tighten all bolts/nuts.

Torque: at"b", "c", "f" forM8 = 20 Nm
at "a", "g" forM10 = 57 Nm
at"e", "d", "j","h"  forM12 = 95Nm

Attach the electrical system. Lay out the socket wire lane, but don't mount the socket.

Cut out the heat protection plate according to the diagram Z and fasten to the vehicle. Attach the end
muffler.

Cut out the lower centre portion of the bumper using the enclosed template. The line "YO"
corresponds to the centre of the vehicle. Apply the template from the outside. Now attach the bumper
to the vehicle and lay out the socket wire lane through the cut-out. Attach holder 9 to the basic frame
1 at "k" using the M8x35 bolt, 8.4x24x2 washers, and M8 nuts. Attach the bumper at "I".

Loosen the connection at "h" and also screw on the socket holder 3 here.

Torque: at"h" forM12 = 95 Nm

Mount the socket of the electrical system.

Replace the boot floor coverings and stow the spare wheel.

Subject to changes.

25



Operating Instructions

Note: * The lock nutis tightened and loosened without additional tools (i.e. by hand).

» The supplied wrench is provided to assist, if necessary, in loosening the lock nut.

* The mechanism is to be checked on a regular basis.

» Toensure proper functioning and along dependable operating life of the moving parts
inthe receiver pipe, the tow bar should be always be removed and the sealing plug fitted
during journeys withouta trailer.

« Ifthe visibility of the licence plate or the lights is impaired by the towing hitch, the towing
hitch must be removed when a trailer is not being towed.

* Always grease the tow bar before inserting.

* The tow bar (even when not installed) must always be in the vehicle.

« Attach the sign provided to the vehicle near the support tube or on the inside of the
luggage compartmentin a clearly visible location.

Marking (red)
Coiled spring

Tow Bar Removal and Installation

Tow bar removal

1.) Pull coiled spring out of safety bore.

2.) Turn lock nut counterclockwise to stop
ring.

3.) Pullouttowbar.

4.) Push in sealing plug and tighten lock nut by
turning clockwise.

Lock nut with
cone thrust collar

Stopring Tow bar installation

1.) Turnsealing nutcounterclockwise to stop
ring and pull out sealing plug.

2.) Insert tow bar into receiver pipe as far as it

willgo. The red ring marking must no longer

‘‘‘‘‘ 1 ‘ be visible.

‘ Tighten lock nut by turning clockwise.

The lock nutmustbe screwed on farenough

Marking (red) that the coiled spring can pass through the

Tow bar safety bore (directly in front of the lock

nut) through the receiver pipe and tow

barwithoutdifficulty (see illustration).

Coiled spring

@
Z

Safety bore for
coiled spring

Sealing plu:
9pLe Only whenthese conditions are fulfilled is the

tow bar properly locked in place and may it
be used.

If the coiled spring does not fully protrude
through the safety bore, the tow bar is not
properly locked in place and, because of the
associated accidentrisk, itmustnotbe used
underany circumstances.

To determine and rectify possible damage,
consultan appropriate service center.

26

OQPAIPIKEG KEPAAEG CEUENG pE OTHPIYHA @

XWpIG o€T NAekTPOAOYIKOU UAIKOU
Karaokeuaotig: WESTFALIA-AUTOMOTIVE GmbH & Co. KG

Westfalia-Apiu. TrapayyeAiag: 306 235

Aplu. adeiog oUuewva P TV odnyia 94/20/EK: e13 00-1305
Karnyopia: A50-X TuTTOG: 306 235
Texvika oToIXEIA! péyioTn Tiun D: 8,4 kN

HéyioTo Bapog othpIEns: 75 kg
Touéag ePAPHOYNG: KataokeuaoTAg auTtokIviTav: Lancia

Movtého: Lybra

XapakTnpiopog T0Tou:  839?7?7?7?7

Fevikég utrodeigeig:

Na TNV 08 ynomn ToOu QUTOKIVITOU OXETIKA PE TO PUPOUAKOUNEVO BAPOG (BAPOG TPEIAEP) KAl TO
Bdpog oTAPIENG (KaTakOpupn dUVAN OTNV KEPAAI TOU KOTOODOPOU) ICXUOUV TO OTOIXEIA TOU
KOTOOKEUOOTH TOU OIUTOKIVIITOU, OTTOU Ol OXETIKEG TINEG E TN GQAIPIKH KEPAAR {eUENG PE
OTAPIYHO OEV ETTITPETTETAI VA EETTEPATTOUV.

TuT1T0G UTTOAOYIOMOU TNG TIUNG D:

Bdpog pupovinong [kg] x ouvoid Bdoog oxfuatog [kg] x 9,81
Bdpog pupovinong [kg] + ouvoid Baoog oxnuatog [kg] 1000

=D [kN]

H o@aipiki ke@aAf (elEng pe OTAPIYUO XPNOIMOTIOIEITAl VIO TN PUUOUAKNGN TPEIAEP TTOU €ival
€EOTTAIOUEVA PE QVTIOTOIXO UNXAVIOUO CEUENG YIa OQAIPIKA KEQAAR KOl YIa Tn AEITOUpYia CUCTNPATWYV
TTIOU ETITPETIETAI VA POVTAPIOTOUV OTn OQAIPIKA Ka@aAn {euéng. Mia SIo@opeTikr) XpAon
atrayopeUeTal. H Aeitoupyia TTPETTEN va €ival TIPOCAPPOCHEVN GTIG CUVUNKEG TWV Opopwv. KaTtd Tn
Aeiroupyia aAAGdel n GUPTTEPIPOPE 0OrYNONG TOU auTOKIVATOU. MPETTEl va SoUEi TIpOG o)X OTIG 0dnYieg
AeIToupyiag Tou KataokeuaoTr). Ta onueia OTEPEWONG TTOU €XOUV EYKPIUE KAVOVIKG OTTO TOV
KOTAOKEUOOTI) TOU QUTOKIVITOU £€XOUV TNPNUEI.
Mpétel va TnpouvTal 01 KPATIKOI KAVOVIOUOI OXETIKA PE TOV EAEYXO AUAEWHATWY.
AUTEG 01 00NYiEG TOTTOUETNONG KAl AEITOUPYIOG TTPETTEI VA ETTICUVATITOVTAI OTA XOPTIA TOU QUTOKIVATOU.
Ymodeigelg TotrouéTnong:
H o@aipik KEQaAr CeUEnG pe oTrpIYUa gival Eva EAPTNUA ATQOAEING KaI ETTITPETTETAI VO TOTTOUETEITAI
HOVO aT1ro €18IKEUPEVO TTPOCWTTIKO.
ATtayopeUeTal KAUE aAAQYR A LETATPOTTH TN OQAIPIKA KEPAAR LeUENG pE aTAPIYMA. OI TuXOV aAayEG
1 METATPOTTEG 0dnNyoUV OTNV akUPWON TNG AdEING AEITOUPYIaG.
A@aipéoTe Ta UAIKG MOVWONG N} TNV EEWTEPIKN TTPOOTACTA TOU SATTES0U - O€ TIEPITITWAON TTOU
UTTAPXOUV - ATTO TNV ETTIPAVEIA TOU QUTOKIVATOU TTOU UQ TOTTOUETNUEI N OQaIPIK KEPAAR (eUENG Ue
OTAPIYMA. %odUTE TIG YUUVEG METOANIKEG ETTIPAVEIEG KAUUG KA TIG OTTEG HE AVTIOKWPINKO XPHMO.
YmrodeiSeig Asitoupyiag:
Metd trepitrou 1000 xIAiGuETpa 0dynoNng He TpEINep EavaaiEte OAeg TIG Bideg oTEPEWONG TNG
oQAIPIKNAG KEPAANG CeUENG HE OTHPIYMA E TNV TTPORAETTOUEVN POTTH OTPEUNG.
H opaipikn KepaAr) {e0ENG PE OTAPIYHA TTPETTEI VO DIOTNPEITAI KAUOPH Kal va ypaadpeTal. “OTtav dUwg
Xpnoiyotrolouvral SIATAEEIG OTAUEPOTTOINONG Tou ixvoug, OTTwg Tr.X. n Westfalia "SSK”, dev
ETITPETTETAI N OPAIPIKA KEPAAN LEUENG UE OTAPIYHA Va gival ypagapIiopévn. MNpooégTe TiG uTTOdEIEEIG
OTIG EKAOTOTE 0dnYieg AsIToupyiag.
MoAig o€ kaTTola uéon n SIGUETPOG TNG OPAIPIKNG KEPAAAG Ceuéng yivel 49,0 mm ) pIkpdTEPN, OV
emMTPETTETAI TTAEOV YIa Adyoug ao@aAeiag N xpAon TNG o@aIpIKNAG KEPAARGS (eUENG UE OTAPIYMA.
MeTd TnVv TOTTOUETNON TNG OPAIPIKAG KEPAANG CEUENG UE OTHPIYHa audvel To Kauapo BAPog Tou
QuTOoKIVATOU KaTd 19,5 kg.

27



i
p |

"





 
 
    
   HistoryItem_V1
   SimpleBooklet
        
     Neues Dokument erstellen
     Reihenfolge: Drahtheftung
     Seitengröße: auf A4 skalieren (297 x 210 mm)
     Vorder- und Rückseite: normal
     Ausrichten: jede Seite auf ihrer Bogenhälfte zentrieren
      

        
     0
     CentrePages
     Inline
     10.0000
     20.0000
     0
     Corners
     0.3000
     None
     1
     0.0000
     1
     0
     0
            
       D:20070531152547
       841.8898
       a4
       Blank
       595.2756
          

     Wide
     16
     Single
     442
     309
    
     0
     A4Wide
            
       CurrentAVDoc
          

     1
      

        
     QITE_QuiteImposing2
     Quite Imposing 2.0d
     Quite Imposing 2
     1
      

   1
  

 HistoryList_V1
 qi2base





